I ~

TRACTOR

Parts Code 1400-099-0210-0






-
E N G |

2AB1—-BF












1.
0 XR&¥yFIETS2202-LFEOERES, fEAERVEXE LT 2HEBR

IN—Y U PMPDOZCHERHICHIKZ-T

R= Y X} OFEH

LTwE T,

v riEnT Y 2AB1-BREHFERL b 2T, -

o WHEBEBEIvEa—-Fa-NMCE>THD, BROO4HEAEXNERDLTE
hET, BRERI- FERROAED TT,

# X |z2-F|®B KR |jz-F| B X |z-FH X |-V

TC10 1401{TB1700(1413|TS2810(|1425|TS2202(1437
TC15 1402|TB1400(1414|TS3510(1426
TB15 1403 |TB2400(1415{TX1300|1427
TB20 1404 |TB2000(1416|TX1000)|1428
TR1 1405{TS2800(1417 |TX1500(1429
TR1L 1406|TS2500[1418|TS2205({1430
TB17 1407|TS170011419|TS3110(1431
TR1S 1408|TS2200(1420|T 5000|1432
TR1LD [1409|TS1610(1421|T 6500|1433
TB23 1410f{TS1910(1422|TX1410,1434

T™1200[|1411{TS2210]1423|TX1510(1435

TB2300|1412{TS2510(|1424|TX1210(1436

o HREESOHEK [V] [W] OonTWwarERE, BEGTERS 2RbLTHED,

vy --—-——- T AR &
fwl —-—-——- * & ¥ ERL R
o WRLD [COMP] LtiZ2 AU LEDs -« Y REHY ACLBERBHEET
LTwE3,
o 120 [SET| OFBEBRE 2HLTIFFTHFTIXILTHDET,
(#1)

25T kx4 —-»SET
e XFT N IKRA —N
e RXFTN v IFvw T 2FTY x4 -8 ETOHEEBR

P S 4 VAU N



L0 (L) (R) LR, EFFRACA>TRBEEMTREL Y BTERL

T b T,
SO FE B
g S B SCBLIE D &
A —————- ¥ RRTEE

2. BREXLCODWTOEEN
° FHICEMAI - FEI v Ya-23- FlhoThnbidd, Wi 51 5mBE
KEALTTFIWN,

iz — FOBRE, Ba- FO1 OICEBEX S L BEGRKANEMIN D
L7co

M OE B &

O000 — 000 — 0000 —O0

RREEE BREARH (LE)

060606000000 W2 E
[ a2 — P
........ ToxrwrrTYrn—-7
........ ﬁﬁj_ ]\
--------- ﬁ;ﬁ:ﬁﬁ

3. BEBECDODAWT

BEBBEATAT 72 (25PB 39 ) TAXYAT 4+ (25785 )

F=2 7509 (N1.5)D3BETT,

BEEI- MEERBEOL, 1 2B OUNDOEFLTBALTWE 3,



HOW TO USE THIS PARTS LIST

CONSTRUCTION OF PARTS LIST:

1. Sketch in this list points out all range of component parts, accesso-
ries, and order-made parts and for the Engine Model ISUZU 2AB1-

BF series.

2. Parts-number is arranged according to COMPUTER, system, the
fir st four letters of which means model of each brand.

Indication of model in code is as follows:

MODEL |CODE|{| MODEL |CODE|| MODEL | CODE | MODEL | CODE
TC10 1401 TB1700| 1413 TS2810 | 1425 TS2202| 1437

TC15 1402 TB1400| 1414 || TS3510 | 1426
TB15 1403 TB2400| 1415 TX1300{ 1427
TB20 1404 TB2000| 1416 TX1000| 1428
TR1 1405 TS2800 | 1417 TX1500( 1429

TRIL 1406 TS2500 | 1418 TS2205 | 1430
TB17 1407 TS1700| 1419 TS3110 | 1431
TRI1S 1408 TS2200 | 1420 T 5000 | 1432
TR1LD | 1409 TS1610| 1421 T 6500 | 1433
TB23 1410 TS1910| 1422 | TX1410| 1434

TM1200] 1411 TS2210 | 1423 TX1510]| 1435

TB2300| 1412 TS2510| 1424 | TX1210| 1436

"3, "y, W'" mark on the head of parts-number means standard parts you
can get in an ordinary market.

"L, 1SO screw WL ISEKI standard parts

4. "Complete" in parts-name indicates that over two parts are being
welded or coaked.

5. FEach component of an set is listed next to the set in which it is
included, being prefixed with a black point(s) as shown below.



(Example)
STEERING WHEEL SET
WHEEL, steering

CAP, steering Component and subassembly of

EMBLEM _ STEERING WHEEL SET

6. Key to symbols.

IRol¥fa coooooonodac Right hand side (Viewed from the operator's
seat facing toward front)

L.H. ......... ... Left hand side (Viewed from the operator's
seat facing toward front)

> haoooococoapooac Means order-made parts.

A 0nooooanooao0a0e Not supplied as a single part.

CAUTION FOR ORDERING SPARE PARTS:

1. Especially, please do not forget to point out Parts-Number without
any mistake because of COMPUTER system. :

2. The structure of the Part Code Number is consisting of the 10-figure
old code number, the control and coating color reference number

added this time.

Genuine Parts

----- Coating Color Ref. No.
(changeable)

---------- Serial Parts No.

L ocoooson cace Parts Code No.
________________________ Assembly Group Ref. No.
________________________________ Model Code No.

Category No.

COLORS FOR PAINTING

Those parts conrolled by painting codes are painted in iron blue
(2.5PB3/9) or ivory white (2.5Y8.5/1.0) dark blown (N1.5).
Only for those parts, adigit other than 0 is added to the parts code

as 12th digit






g ®
CONTENTS
5 B o
GROUP NAME PAGE
EX 4
ENGINE Z2ABIL1-BF

No. 1 vy sE
Fig. 1 CYLINDER..... R R e R e e 1
No. 2 sFVYy 2R
Fig. 2 CRANK CASE 1 ..ttt it s ennerannn, D00000DOOOODA 000000 O0DODADD 5
No. 3 YA vy Fy— Hr-R I 7y
Fig. 3 TIMING GEAR CASE and FAN ...... 0o0bOoDOO Docoooo D000 DQ0OCODDAG0G 9
No. 4 23T T b
Fig. 4 CRANK SHAFT .cvvivvevrrnnnnns 0DCDODODOOOOOA0DOOG DCO0000CA0DOD0O0 A 13
No. 5 R SR YO A
Fig. 5 VALVE MECHANISM ............ 000G0DOODOOO F N 15
No. 6 Fam AT A
Fig. 6 FUEL SYSTEM ... vininennnns 0000000000 L T 5000000 17
No: 7 e
Fig. 7 ENGINE PARTS Lttt ittt et e e e 19
No. 8 FIr K7
Fig. 8 OIL PUMP ...... GOD000000000G0G000 et e e s e et at ety 000O0COOG 21
No. 9 FAN T4AE—
Fig. 9 OIL FILTER ....... DOOCD 0000000000000 0000000000006 000 23
No. 10 AF—F
Fig. 10 STARTER ...ttt enenennennnnnna, 00000000 aDo 000GDDQAO0 0 25
No. 11 xR -2
Fig. 11 GENERATOR ........ e e ettt bopbooooo Goco0o0a 27

No. 12 A28 e Hor
Fig. 12 INJECTION PUMP ......o0vvu... Cetert e s Dooo0aDO0DDOO0 G 29



Yy
CHASSIS

No. 13
Fig. 13
No. 14
Fig. 14
No. 15
Fig. 15
No. 16
Fig. 16
No. 17
Fig. 17
No. 18
Fig. 18
No. 19
Fig., 19
No. 20
Fig. 20
No. 21
Fig. 21
No. 22
Fig. 22
No. 23
Fig. 23
No. 24
Fig., 24
No. 25
Fig. 25
No. 26
Fig. 26
No. 27
Fig. 27
No. 28
Fig. 28
No. 29
Fig. 29
No. 30
Fig. 30
No. 31
Fig. 31
No. 32
Fig. 32

£ Liis
GROUP NAME

ST -2
RADIATOR .............................................. DO0O0O0A00000 000

— 7 VAT A
INTAKE SYSTEM ........................ 000000000 0000000000600000C ..

xH/S—A+ & A VTF—2 VAT A
EXHAUST and INTAKE SYSTEM . vvvivrerervennnnnnnn 00000 DO00A00000006000

Ty Bl BLU AL
AN COVER and BA

'TJ\J
P\
Z
O
o}
g
a
fa
|_]

AN TS5H vt
AXLE BRACKE T 4.ttt ittt ee v reeaeneennsennsoanaenneennn DoDO00D0O0O0GOG

zevst TI7ARA
FRONT AXLE .....ovvvuns et e S eseeea e e

Fy—*2 IV Fovonr T -4
FINALCASEandKNUCKLEARM ..... 0000D0BGO0000000a0 0000000000000 00 s

TAZ7 TV /Y e Fy—
DIFFERENTIAL GEAR .......... 900D 0000006000 20600800 5ooooc

Zas b hmA -
FRONTWHEEL ............. Dooooaoo erseu e aaee s s st s resesrretenncnnans

A =& RFENA
METER PANEL ....... Qoobnoooaoa L 6000

27 vF vy
CLUTCHHOUSING ottt it i ttetiesinnnnaneannns 0000ODODDO 000000DODOGOG 5

29 F ~uPvF FAo-
CLUTCH HOUSING GEAR ....... noGGoa00aaBooC 0000AB0006ABER0000a000a00E

Y547 vaezt+ BA%
DRIVE SHAFT SYSTEM ....ovvvrennnnn.. e, 900000000000 000000

75 v¥F AN
CLUTCH PEDAL .ttt ittt ettt et et et e e e e 00DU0OODO A

2 7 v

L O .

7 ax R sy
FUEL TANK Lttt et et e e e e e e e

Aoy b VAT
THROTTLE SYSTEM ............................................. 000006

~ -
PAGE

35

37

39

41

43

45

47

49

51

53

55

57

59

61

63

65

67

69

73



No.
Fig.

No.
Fig.

No.
Fig.

No.
Fig.

No.
Fig.

No.
Fig.

No.
Fig.

No.
Fig.

No.
Fig.

No.
Fig.

No.
Fig.

No.
Fig.

No.
Fig.

No.
Fig.

No.
Fig.

No.
Fig.

No.
Fig.

No.
Fig.

33
33

34
34

35
35

36
36

37
37

38
38

39
39

40
40

41
41

42
42

43
43

44
44

45
45

46
46

47
47

48
48

49
49

50
50

k4 L2
GROUP NAME

PSR v Y F—R

TRANSMISSION CASE . evvivinrnnravenscansaessssans

FSUyREvvaYy FvY-—

TRANSMISSION GEAR .............. 00oO0DO0GOBO000A0

HRg— Fey A7
POWER TAKE OF F . ...ttt ttieineareeneseenannnnes

Fy— VTP
GEAR SHIFT ........... 5D000G 0BPOCCEDC0000a0aa00 50

YY¥— TI2ARALNpI/T
REAR AXLE HOUSING ......... coanooo 0oooaoaboDOG

FA7 TV IV N Fv—
DIFFERENTIAL GEAR ... .ttt tiernrnveenanannn A

AFwv7 & Tv—F% YATA

STEP and BRAKE SYSTEM .. ... ...t iivrnennnns

A Fel)yr YAFA
HYDRAULIC SYSTEM ........... 0DOADODODOBNEO0B0CD

S~ Fa Y2 Y72 +7—4

HYDRAULIC LIFT ARM ........ D00000UDR0NOG

A~ Fe vy SAvs

HYDRAULIC PIPING ............ 0oocoDoDa

ZxvF & v~
FENDER and SEAT . ... ciitt it tononnsersenananses

Y4~ k-

U/, WAz BTH 65 0000000000000060000000000080000060000000000000000000 .

ZUI L YAA YATA
ELECTRICAL SYSTEM .. ... .ccivinnusnnsn PR 0

9Av Ny FA4X754
WIRING DIAGRAM . iiivinnrnesnsoneeenns 000 00000Ga

Sy TY VAT 4
BATTERY SYSTEM ... uininnnnonancnsaensnannss

AY = HALF YAFA

THREE POINT SYSTEM ...... N0G0DO0DC0000000000000000A00A00a0000000000

7 =
TOOLS 1 vvevvovensoassas 00000D0DQ0CDNC0G DOO0GODOOA

~—

PAGE

75

79

81

85

89

91

93

95

101

103

105

109

115

117

119

123






Yy
Fig. 1 CYLINDER




No. 1

=] (=] Y n
BHES| & 22— F an = 8 | 3R % fi £
Ref No.| Parts Code Name Q’ty | Standard Remarks
yUvg ~,F ASSY 2~15%5tr
1- 1 5681-111-0097-0 CYLINDER HEAD ASS'Y 1 511110-0970 Included 2~15
=07 F4,7 V¥—- Tx4=R
1- 2 5691-112-9006-0 SEALING CAP, rear face 1 D=44.5¢ 91112-90060
v=UvT Xy,7 TvF Fz4R
1- 3 5691-112-9081-0 SEALING CAP, under face 2 D=16¢ 91112-90810
y_N27 Fy,7 T,7 Z7x4x
1- 4 5691-112-9082-0 SEALING CAP, upper face 2 D=18¢4 91112-90820
N7 Fy,7 Vo RS, e-2
1- 5 5691-112-9083-0 SEALING CA-P, drilled passage 2 D=12¢ 91112-90830
757
1- 6 5690-920-2008-0 PLUG 1 90920-20080
R ey
1- 7 5690-992-0843-0 PACKING 1 90992-08430
HBAT HAN 4L b Y A
1- 8 5691-172-1113-0 VALVE GUIDE, inlet cylinder 2 91172-11130
R HAVed L, b ) E ALV
1- 9 5691-172-1159-0 VALVE GUIDE, exhaust cylinder 2 91172-11590
R ey 4
1-10 5681-256-9004-0 SEAL, valve 4 51256-90040
AT y=pedrY—beAdvL, b
1-11 5691-171-5054-0 VALVE SEAT, insert inlet 2 91171-50540
SAT b4 vy—}exHS o2}
1-12 5691-171-1066-0 VALVE SEAT, insert exhaust 2 91171-10660
*®,+ 757 ASSY
1-13 5691-115-0604-0 HOT PLUG ASS'Y 2 91115-06040
757
1-14 5690-986-0522-0 PLUG 2 90986-05220
75 7
1-15 5690-966-4034-0 PLUG 1 90966-40340
ET IS
1-16 5690-983-0212-0 STUD 2 90983-02120
N ey NVIF 47 Fx-—
1-17 5691-177-7152-1 HANGER, engine lifting gear 1 91177-71521
Kap
1-18 5690-204-0818-0 BOLT 2 90204-08180
27N T 7,V
1-19 5690-915-0508-0 WASHER, spring 2 M8 90915-05080
NE ~,F o b '
1-20 5691-114-1641-0 GASKET, cyhnder head 1 91114-16410
E 2.7 N
1-21 5690-980-2514-0 BOLT 11 90980-25140
v ~,F H.i— ASSY a 23~26% 51
1-22 5681-117-0083-0 CYLINDER HEAD COVER ASS'Y 1 51117-00830 Included 23-26
H,TN Tv
1-23 5691-117-9228-0 BAFFLE PLATE 1 91117-92280
X N
1-24 5699-347-0508-0 SCREW 5 99347-05080
TV
1.25 5690-915-0505-0 WASHER 5 90915-05050
AAr Fans 2y,7 ASSY
1-26 5691-175-0602-0 OIL FILTER CAP ASS'Y 1 91175-06020
g B Heio S, my
1-27 5681-117-3005-0 PACKING, head cover 1 51117-30050
g ¥ B F b
1-28 5691-117-5011-0 NUT, head cover 2 91117-50110
7L,Y%
1-29 5691-117-9105-0 WASHER 2 91117-91050
K Ev e, } Hoim Fo b
1-30 5691-117-9030-0 ACKING head cover nut 2 91117-90300
NG DT e — PR
1-31 5681-371-6028-0 HOUSING, thermostat 1 513716-02380
Gg—F i Ly, b 47
1-32 5691-371-3064-1 PIPE, water outlet 1 91371-30641
$—ExF., b
1-33 5681-377-0022-0 THERMOSTAT 1 51377-00220
= B=b Dyp-—=vs AAL,TF
1-34 5688-245-0014-0 SWITCH, over heat warning 1 582450-0140
R 2
1-35 5680-963-7013-0 PACKING 1 50963-70130
EP-T 0
1-36 5690-191-0828-0 BOLT, sems 2 90191-08280
ez WFF4vT Zav}
1-37 5681-177-7004-0 HANGER, engine lifting front 1 51177-70040
R, T (~OPVT o AL F)
1-38 5691-374-3005-0 PACKING, housing to head 1 91374-30050




No. 1

[=] =) - =
BHES| s 23— F d&h 8 %] 38 % i x
Ref No.| Parts Code Name Q'ty.| Standard Remarks

uax Falp

1-39 5690-190-0822-0 BOLT, sems. 4 90190-08220
Fasem ke s34 Sz

1-40 5691-372-1132-0 HOSE, rubber by-pass 1 91372-11320
k- 20,7

1-41 5690-991-5644-0 CLIP, hose 2 909915-6440
EE XL

1-42 5691-973-2074-0 CONNECTOR 1 91973-20740
ra- 37

1-43 5698-251-1978-0 PLUG, glow 2 98251-19780




SERVICE MEMO

.........................................................................................................................................



'No. 2 5525 H—2
Fig. 2 CRANK CASE




No. 2

=] j=] - n e
BHES| B& 23— F an 24 18 #| R % % x
’
Ref No.| Parts Code Name Q’ty | Standard Remarks
vy vg— KF— ASSY 2~T%k St
2- 1 5691-121-7803-0 CYLINDER BODY ASS'Y 1 91121-78030 Included 2-7
EY
2- 2 5690-980-2591-0 BOLT 6 90980-25910
y=Nv7 Fy,7 N¥— 7x4x
2- 3 5691-121-9005-0 SEALING CAP, rear face 1 D=38. 14 91121-90050
YW Fp,7 N¥—- Tzx42
2- 4 5691-121-9195-0 SEALING CAP, rear face 1 D=364 91121-91950
=127 #y,7 (L)
2- 5 5691-112-9006-0 SEALING CAP (L.H.) 1 D=454 91112-90060
=7 %~,7 (L)
2- 6 5691-121-9006-0 SEALING CAP (L.H.) 2 D=3l.75¢‘ 91121-90060
737
2- 7 5690-966-4034-0 PLUG 2 90966-40340
757
2- 8 5690-920-1056-0 PLUG 1 90920-10560
757
2- 9 5690-920-1318-0 PLUG 1 90920-13180
737
2-10 5690-986-4015-0 PLUG k 90986-40150
75 7
2-11 5690-920-1328-0 PLUG 2 90920-13280
57
2-12 5690-920-1345-0 PLUG 2 90920-13450
=,7r
2-13 5690-990-2299-0 NIi’PLE 1 90990-22990
%~ Fu—tellvsg FF—
2-14 5681-134-1061-0 REAR PLATE, cylinder body 1 511341-0610
Hnb
2-15 5690-980-0684-0 BOLT 3 90980-06840
y—n
2-16 5690-992-4449-0 SEAL 1 90992-44490
Abv -} €
2-117 5690-816-1032-0 PIN, straight 1 90816-10320
) = Aab )
2-18 5698-911-2911-0 BOLT, reamer 1 989112-9110
#y b
2-19 5690-911-0410-0 NUT 1 90911-04100
AN T 7,
2-20 5690-915-0510-0 WASHER, spring 1 M10 90915-05100
Ha b
2-21 5690-191-1020-0 BOLT 3 90191-10200
Fa b
2-22 5690-235-1225-0 BOLT 2 90235-12250
ATN 2T T,y
2-23 5690-915-0512-0 WASHER, spring 2 Mlz2 90915-05120
9T sy
2-24 5681-121-5029-0 CASE, crank 1 511215-0290
b =p v
2-25 5690-815-1222-0 PIN, straight 2 90815-12220
A4n_ Sv ASSY 27~28% 8
2-26 5681-136-0213-0 OIL PAN ASS'Y 1 511360-2130 Included 27-28
737
2-27 5690-966-2012-0 PLUG 1 90966-20120
AL 4
2-28 5690-992-0651-0 PACKING 1 90992-06510
A v (A4 RNy 952 F-X)
2-29 5691-136-7801-0 PACKING, oil pan to crank 1 91136-78010
KAt
2-30 5690-205-0614-0 BOLT 21 90205-06140
ATV T T,y
2-31 5690-915-0506-0 WASHER, spring 21 Mé 90915-05060
A4 v-ia F—v ASSY - 33k &t
2-32 5681-176-0052-1 OIL LEVEL GAUGE ASS'Y 1 511760-0521 Included 33
RyRy v F-
2-33 5690-992-0609-0 PACKING, level gauge 1 90992-06090
R, B (NTN P =R TN T, D)
2-34 5691-125-8108-0 PACKING, case to bearing cap 2 91125-81080
=k
2-35 5690-206-0822-0 BOLT 8 90206-08220
b
2-36 5690-106-5880-0 BOLT 2 M8 X 60 90106-58800
wa b
2-37 5690-960-2070-0 BOLT 3 90960-20700
EX 4% I e
2-38 5690-915-0508-0 WASHER, spring 14 M8 90915-05080




No. 2

RHES| R/ 23— F An # B % 8 % ] *
Ref No.| Parts Code Name Q'ty | Standard Remarks
AAn Tv,Yy Dgp-—zv? 24,5
2-39 5688-241-0012-1 OIL PRESSURE, warning switch 1 58241-00121
=S Fr-—v <47
2-40 5681-372-1028-0 PIPE, water drain 1 513721-0280
Frpexdn R
2-41 5690-960-0082-0 BOLT, oil pan 1 L=129 90960-00820




SERVICE MEMO

.............................................................................................................................................
...................................................................................................................................



N6.3 413V I9XYy—4—-2LU 77V
Fig.3 TIMING GEAR CASE and FAN




No. 3

[=] . =] =
RHES| 8B& 2 — F &h £ 8 % R & B %z
?
Ref No.| Parts Code Name Q'ty | Standard Remarks

g4 37 HF¥-—fr—=x

3- 1 5691-131-1807-1 TIMING, gear case 1 91131-18071
F¥—~ - Hoi-

3. 2 5691-132-1137-0 COVER, gear case 1 91132-11370
HE¥— Hex hoi— S, H

3- 3 5691-132-2066-0 PACKING, gear case cover 1 91132-20660
Ha b

3- 4 5690-204-0612-0 BOLT 2 90204-06120
XTNT 7,78

3- 5 5690-915-0506-0 WASHER, spring 2 M6 90915-05060
FrX— F-x S,H

3- 6 5691-131-2046-0 PACKING, gear case 1 91131-20460
A v—n

3- 17 5690-992-4448-0 OIL SEAL 1 90992-44480
HAVF e BAI VT XY= -2

3- 8 5691-132-7045-0 POINTER, timing gear case 1 91132-70450
2By Ve ball, 2 7 T4 T

3- 9 5690-411-0820-0 STUD, hydraulic pump fixing 3 90411-08200
F¥—fpr—x S,Hv

3-10 5691-131-2803-0 PACKING, gear case 1 91131-28030
+ax K}

3-11 5680-903-0015-0 BOLT, sems 7 509030-0150
Fr b

3-12 5690-105-5855-0 BOLT 2 90105-58550
27N S T,V

3-13 5690-915-0508-0 WASHER, spring 2 M8 90915-05080
RyHy ¥¥— =R Ho-

3-14 5691-132-2083-0 PACKING, gear case cover 1 91132-20830
F . b

3-15 5690-911-0408-0 NUT 4 90911-04080
g g

3-16 5690-105-5875-0 BOLT 1 90105-58750
ATV S T,y

3-17 5690-915-0508-0 WASHER, spring 4 M8 90915-05080
F¥—eondprl, 2 HyT ¥4

3-18 5691-252-5801-0 GEAR, hydraulic pump drive 1 91252-58010
F5A4F Fr— vy T

3-19 5691-253-3801-0 SHAFT, drive gear 1 91253-38010
T K=n XTUrT

3.20 5690-009-0667-0 BEARING, radial ball 2 90009-06670
Tv=-peoNvs KF—- Zav}

3.21 5691-131-1806-0 PLATE, cylinder body front 1 91131-1806-0
s, &v(7ash Fo-b N aT—)

3-22 5681-131-2011-0 PACKING, front plate to cylinder 1 511312-0110
Rbv—-t ¥V

3-23 5690-815-1030-0 PIN, straight 2 90815-10300
HwLX Hrb

3-24 5690-190-0822-0 BOLT, sems 3 90190-08220
EY T

3-25 5690-411-0822-0 STUD 1 90411-08220
vy-2 #Hr7 ASSY 27 ~37% &1y

3-26 5681-361-0076-0 WATER PUMP ASS'Y 1 513610-0760 Included 27-37
£, b+ 2202

3-27 5690-981-4014-0 SCREW, set 1 90981-40140
T,y ATNVS

3-28 5690-915-0508-0 WASHER, spring 1 M8 90915-05080
4 ~7

3-29 5691-362-1076-0 IMPELLER 1 91362-10760
€¥E Ty

3-30 5691-364-2080-0 CENTER, fan 1 91364-20800
Hoim e g HYT KT,

3-31 5691-361-3053-0 COVER, water pump body 1 91361-30530
x22 0 Ao, ba

3-32 5690-304-0816-0 SCREW, slotted 1 90304-08160
Ty = w7 e 35"'38&{;0

3-33 5698-851-1169-0 WATER PUMP KIT 1 98851-11690 Included 35-38
RN 7 a=,

3-34 5681-363-1005-0 BEARING UNIT 1 51363-10050

) RaT <TUv7 a=, b

3:35 5691-363-9001-0 THROWER, bearing unit 1 91363-90010
v-n a=.,F ASSY

3-36 5691-362-0016-0 SEAL UNIT ASS'Y 1 91362-00160
RNywy (Pt~ KT =)

3.37 5691-361-3607-0 PACKING, cover to body 1 91361-36070
Hywv (RvF sNE KT~ )

3-38 5691-361-4043-0 PACKING, pump to cylinder body 1 91361-40430

10



No. 3

: =]
RHES &3 — F & # 8 & | % % £
Ref No.| Parts Code Name Q’ty | Standard Remarks

tax Kah

3-39 5680-900-0089-0 BOLT, sems 1 509000-0890
uX Fab

3-40 5680-900-0088-0 BOLT, sems 4 509000-0880
LR FEal

3-41 5690-105-6055-0 BOLT, sems 4 90105-6055-0
XATNYT T,V

5690-915-0510-0 WASHER, spring 1 90915-0510-0

TPxXh Fv—-} Z7yv <}

3-42 5681-367-4040-0 ADJUST PLATE, fan belt 1 513674-0400
7-Wr7 7y ASSY

3-43 5691-366-0654-0 COOLING FAN ASS'Y 1 913660-6540
F =} =

3.44 5691-364-1125-0 PULLEY 1 913641-1250
AN - Tyv

3-.45 5698-913-6423-0 SPACER, fan 1 989136-4230
*a b

3-46 5690-105-5635-0 BOLT 4 90105-56350
RINY T T,y

3-47 5690-915-0506-0 WASHER, spring 4 M6é 90915-05060
SXAb a2 =NvT Tpv

3-48 5691-367-1809-0 BELT, cooling fan 1 L=973 91367-18090




SERVICE MEMO



13

No. &4 5529 247}
Fig. 4 CRANK SHAFT

13



No.4

REES & - F & # W | % % %
Ref No. Parts Code Name Q'ty Standard Remarks
2329 RTY2S Fub REH -
4- 1 5681-151-0011-1 | CRANK BEARING KIT S. T.D, 1 51151-00111
279 NTYV2sd *y) Tuox Y4 X
5681-154-0011-0 | CRANK BEARING KIT U. S. 1 0,50 51154-00110
2529 RTYvZ %y} FTrg H4X
5681-156-0011-0 | CRANK BEARING KIT U. S. 1 1,00 51156-00110
RARIR}F XTNry )
4- 2 5691-158-1057-0 | BEARING, thrust 2 91158-10570
EA by RAvg—
4- 3 5681-211-1064-0 | PISTON S. T.D. 2 51211-10640
. EX by —ot Hq4X
5681-211-4064-0 [ PISTON O, S. 2 0.50 51211-40640
: Ex by Fd—03 Hq4x
5681-211-6064-0 | PISTON O. S, 2 1,00 51211-60640
Exby Yoy &, A= Y4 X
4- 4 5681-218-1010-0 [ PISTON RING KIT S.T.D, 1 51218-10100
EXbr Ywy %o b ot H4x
5681-218-4010-1 | PISTON RING KIT O, S, 1 0.50 51218-40101
EXL> Yy Foyb F-—s 4%
5681-218-6010-1 | PISTON RING KIT O. S. 1 1.00 51218-60101
2A2F 127 my b ASSY 6~ T%AqL
4- 5 5681-223-0028-0 | CONNECTING ROD ASS'Y 2 512230-0280 Included 6~7
WAh =332 F122 ayp
4- 6 5681-223-5006-0 | BOLT, connecting rod 4 512235-0060
TyVa RE—AT LM
4-7 5691-225-1062-0 | BUSH, small end 2 91225-10620
IR T4 ¥ By ¥ XTVry w4 b
4- 8 5681-227-1005-0 | ROD BEARING SET S. T.D. 2 51227-10050
21{7}/7 n-/;’ ~7)¥7 0.8
> =55
5681-227-4005-0 | ROD BEARING SET O, S. 2 0.50 51227-40050
31{?7}/7' D/F XT7TYVrs 0.8
5681-227-6005-0 | ROD BEARING SET 0. S. 2 1.00 51227-60050
Exbr Er
4- 9 5681-221-1009-0 | PIN, piston 2 51221-10090
RFo7 Yy
4-10 5680-958-7001-0 | SNAP-RING 4 50958-70010
757 v+7F ASSY 1 2%5%
4-11 5691-232-0801-1 | CRANK SHAFT ASS'Y 1 91232-08011 Included 12
Xbr—1 Er
4-12 5690-815-1222-0 | PIN, straight 1 90815-12220
774 sk4—-a1 ASSY 1 4%
4-13 5691-233-0642-0 | FLYWHEEL ASS'Y 1 912330-6420 Included 14
V> F4-—
4-14 5691-233-3036-1 (| RING-GEAR 1 91233-30361
ST Ke=n <xXTYrr
4-15 5680-980-1001-0 | BEARING, radial ball 1 50980-10010
A
4-16 5681-233-6002-0 | WASHER 1 51233-6002-0
i TaY -
4-17 5690-803-0743-0 | KEY, {feather 1 90803-07430
FA 7S o4z}
4-18 5691-252-1042-0 | GEAR, crank shaft 91252-10420
O
4-19 5680-900-0018-1 { BOLT 6 50900-00181
' TN 2520 a4y
4-20 5691-237-3605-1 | PULLEY, crank shaft 91237-36051
EE
4-21 5690-980-2606-0 { BOLT 90980-26060
Tovdv 2529 F-))
4-22 5691-237-9016-0 | WASHER, crank pulley 91237-90160
A4 2oy -
4-23 5691-236-2039-0 | OIL THROWER 1 91236-20390

14



15

No. 5 »<n7 ;1'71:.2'!_\
Fig. 5 VALVE MECAHNISM




No. 5

[=] - [=] =
RH&ES && 2 — F An B | 8 8 & %z
Ref No.| Parts Code Name Q'ty | Standard Remarks

. ba vy 7Zh
5- 1 5681-251-1023-0 SHAFT, cam 1 51251-10230
27 xbF Fv—}-
5- 2 5691-168-1010-0 " PLATE, thrust 1 91168-10100
*_
5- 3 5690-800-0718-0 KEY 1 90800-07180
Hao e Tb Fr-— ]
5- 4 5691-252-2801-0 GEAR, cam shaft 1 91252-28010
Ty Yo FAIVT KA—N
5- 5 5681-251-9002-1 WASHER, tirming wheel 1 51251-90021
E
5- 6 5680-900-0069-0 BOLT 1 50900-00690
£aX Fap
5- 7 5690-190-0816-0 BOLT, sems 2 M8 X16 90190-08160
Yy Z b o T4 VA F¥—
5- 8 5691-253-1024-0 SHAFT, idle gear 1 91253-10240
TA VL ¥¥—(7,vav%)
5- 9 5691-252-3080-0 IDLE GEAR, with bush 1 91252-30800
TyVaeT4VA ¥V —
5691-252-8801-0 BUSH, idle gear 1 91252-88010
z23xF HTF-
5-10 5681-253-5005-0 COLLAR, thrust 1 512535-0050
LA KEap
5-11 5680-900-0084-0 BOLT, sems 2 50900-00840
Avvy b a7
5-12 5691-255-1802-0 VALVE, inlet 2 91255-18020
TS AT
5-13 5691-255-2801-0 VALVE, exhaust 2 91255-28010
a7N s ST
5-14 5691-256-1037-0 VALVE, spring 4 91256-10370
27Ny -+ ASSY
5-15 5691-256-3095-0 SPRING SEAT ASS'Y 4 91256-30950
WAT =Wy N7
5691-255-9008-0 SEALING RING, valve 4 91255-90080
=270, b BT - )
5-16 5681-256-5004-0 COLLAR, split 8 51256-50040
A~ b
5-17 5691-257-1801-0 TAPPET 4 91257-18010
Fyva my
5-18 5691-257-5208-0 ROD, push 4 91257-52080
g, T—& (C) 488Y
5-19 5691-261-1347-0 R(v)CKER ARM (C) ASS'Y 2 91261-13470
S Tava
5691-261-5018-0 -y"BUSH J 2 91261-50180
",k T- (D) ASSY
5-20 5691-261-1349-0 ROCKER ARM (D) ASS'Y 2 91261-13490
¢ Ty a .3.
5691-261-5018-0 EL' BUSH 2 91261-50180
T2 b AZW o
5-21 5691-261-6023-0 SCREW, adjust 4 91261-60230
+4 b
5-22 5690-911-1108-0 NI/JT 4 90911-11080
a,h T-4& YxF}
5-23 5691-262-1126-0 SHAFT, rocker arm 1 91262-11260
7770, n T—u
5-24 5691-262-6005-0 PLUG, rocker arm 2 91262-60050
Iy b Buh T—4
5-25 5691-262-8093-0 BRACKET, rocker shaft 2 91262-80930
2N T ez, Vg
5-26 5690-994-0607-0 SPRING COMP. 1 90994-06070
Ay, 7 V7
5-27 5690-918-0019-0 SNAP-RING 2 90918-00190
b
5-28 5690-105-0850-0 BOLT 2 M8X 50 90105-08500
Ty
5-29 5690-916-4008-0 WASHER 2 90916-40080
+.5 b
5-30 5690-911-0508-0 NIIJ'T 2 90911-05080
7wy 3
5-31 5690-916-4008-0 WASHER 2 90916-40080

16



17

Fig. 6 FUEL SYSTEM




No. 6

=] [=] g =]
RHES| &3 —F fn : & B | 8B & fis z
Ref No.| Parts Code Name Q'ty | Standard Remarks
Avdz2va¥ ) An ASSY(/XnFv)
6- 1 5681-533-0003-0 INJECTION NOZZLE ASS'Y(NalnozzIe 2 51533-00030
) J X
5681-531-1006-0 NOZZLE 2 51531-10060
Y=V e )X FKAF —
6- 2 5691-531-5027-0 SHIELD, nozzle heat 2 91531-50270
TV e )AL KA —
6- 3 5691-531-5026-0 WASHER, nozzle holder 2 91531-50260
P4¥ye—-bF Y—rV
6- 4 5691-531-5028-0 WASHER, heat shield 2 91531-50280
TyYyearsF—t
6- 5 5691-531-5074-0 WASHER, corrugated 2 91531-50740
AvIz9vav <47 ASSY M1
6- 6 5691-541-2878-0 INJECTION PIPE NO.1 ASS'Y 1 91541-28780
AvPcrvav <47 ASSY M2
6- 7 5691-541-2879-0 INJECTION PIPE NO.2 ASS'Y 1 91541-28790
2% .,7 ASSY 9~108tr
6- 8 5691-541-9072-0 CLIP ASS'Y 1 91541-90720 Included 9-10
2N 2o, 7 F4%v27
6- 9 5690-980-2539-0 - SCREW, chp fixing 1 90980-25390
27N T 7,
6-10 5690-915-0505-0 . WASHER, spring 1 M5 90915-0505-0
C==r <47
6-11 5690-971-3057-0 PIPE, vinyl 1 90971-30570
Zaxn <47 ASSY
6-12 5681-541-1546-0 FUEL PIPE ASS'Y 1 515411-5460
A4r Z4r2 ASSY 29 H=R
6-13 5691-320-1812-1 OIL FILTER ASS'Y 1 91320-18121 See Fig.9
A‘_Igpy
6-14 5691-321-9077-0 PACKING 1 91321-90770
AR Kab
6-15 5690-190-0835-0 BOLT, sems 3 90190-08350
' FKah
6-16 5690-190-0845-0 BOLT 1 90190-08450
r4a <47 ASSY
6-17 5691-331-2338-0 OIL PIPE ASS'Y 1 91331-23380
Yadv b Knp
6-18 5690-990-6105-1 BOLT, joint 1 90990-61051
N,V
6-19 5690-992-0900-0 PACKING 2 90992-09000
=v #Hv7 ASS %12!'74]%3!!?‘.
6-20 5681-560-0702-0 INJECTION PUMP ASS Y 1 515600-7020 See Fig.12
R 4
6-21 5681-131-9056-0 PACKING 1 511319-0560
A
6-22 5690-105-5870-0 BOLT 1 90105-58700
HfLx Kah
6-23 5690-105-5855-0 BOLT 1 90105-58550
Fa b
6-24 5680-903-0015-0 BOLT, sems 3 509030-0150
F o b
6-25 5690-911-0408-0 NUT 1 90911-04080
2N T 7,
6-26 5690-915-0508-0 WASHER, spring 3 M8 90915-0508-0
Hap
6-27 5690-204-0814-0 BOLT 1 90204-08140
2RIV T,y
6-28 5690-915-0508-0 WASHER, spring 1 M8 90915-05080
R 4
6-29 5690-957-1408-0 PACKING 4 9-0957-14080

18



19

Fig.7 ENGINE PARTS




No. 7

= [w] » .=
BHES| MHa— F & 8 | 8 & i *
Ref No.| Parts Code Name Q’ty | Standard Remarks

Avv, b F2ER-AW

7- 1 5691-411-2816-0 MANIFOLD, inlet 1 91411-28160
xHS AP F2F-aVF

7- 2 5681-414-1035-0 MANIFOLD, exhaust 1 5-14141-035-0
xF, M

7- 3 5690-411-0830-0 STUD 4 90411-08300
HRY o b

7- 4 5691-414-6088-0 GASKET 1 91414-60880
Hnp

7- 5 5690-104-5830-0 BOLT 1 90104-58300
fLx FKrl

7- 6 5690-196-0835-0 BOLT, sems 4 90196-08350
27N T,V

7- 1 5690-915-0508-0 WASHER, spring 1 90915-05080
7

7- 8 5690-916-4508-0 WASHER 1 90916-45080
=5 -5 ASSY #10DBH

7- 9 5698-210-0608-0 STARTER ASS'Y 1 12V 98210-06080 See Fig.10
affy Krt

7-10 5690-165-6245-0 BOLT 2 M12 X 45 90165-62450

: 27N T,y .

7-11 5690-915-0512-0 WASHER, spring 2 Ml2 90915-05120
+., b

7-12 5690-912-0412-0 NUT 2 90912-04120
YRv—# ASSY =1L E8R

7-13 5688-120-0114-0 GENERATOR ASS'Y 1 581200-1140 See Fig.1l
TGy b

7-14 5691-971-1803-0 BRACKET 3 91971-18030
Fa b X

7-15 -5699-205-1225-0 BOLT 2 99205-12250
2SN S G,y

7-16 5690-915-0512-0 WASHER, spring 2 Mi2 90915-0512-0

xR Eab

7-17 5690-197-0830-0 BOLT, sems 2 90197-08300
>, b

7-18 5690-911-0508-0 NUT 2 90911-05080
Tz Kol

7-19 5690-191-0820-0 BOLT, sems 1 90191-08200
7.,

7-20 5690-916-4708-0 WASHER 1 90916-47080
L¥LL—=F ASS

7-21 5698-225-3107-0 REGULATOR ASS Y 1 98225-31070
vyRAyAR Trba-n

7-22 5698-253-0110-0 RESISTANCE, control 1 98253-01100
47~ wa ., - ASSY

7-23 5691-432-0652-1 INTAKE SHUTTER ASS'Y 1 91432-06521
s, K

7-24 5680-963-7015-0 PACKING 2 509637-0150
zn .7

7-25 5681-431-9100-0 CLIP 1 51431-91000
2N

7-26 5699-344-0612-0 SCREW 1 99344-06120
78,V

7-27 5690-410-0848-0 STUD 2 90410-08480
2TN T 7,

7-28 5690-915-0503-0 WASHER, spring 2 90915-0508-0
F ot

7-29 5690-911-0408-0 NUT 2 90911-04080
ES Tovx

7-30 5690-916-4508-0 WASHER 2 90916-45080
Vo 7NV 7

7-31 5690-994-2600-0 SPRING, return 1 90994-26000
27N T4

7-32 5691-433-4613-0 EYE, spring 1 91433-46130

20



21

No. 8 FAfu>7
Fig. 8 OIL PUMP




No.8

REFES| HHaA-—-F & E: BB R iE -] %
Ref No.| Parts Code _ Name "Q'ty | Standard Remarks
FAn #r7 ASSY xbv-FuF 1~16%8Ls
8-0-1 5691-310-0615-0 [ OIL PUMP WITH STRAINER ASS'Y 1 91310-06150 Included 1~16
A4 #HeF V547 T¥T
8- 1 5691-312-3103-0 | SHAFT, oil pump drive 1 913123-1030
B—f— 4y} 8-2,3,4 81
8-0-2 5691-312-0601-0 | ROTOR SET 1 913120-6010 Included 8-2,3,4
o—FeFAn Kr7
8- 2 5691-312-1056-0 | , ROTOR, oil pump 1 913121-0560 A
[
8- 3 5691-312-9017-0 | o PIN 1 913129-0170 &
FAN K7 Xv
8- 4 5691-312-5047-0 | ¢ VANE, oil pump 1 913125-0470 &
Y= v
8- 5 5691-312-8079-0 | PINION 1 91312-80790
¥
8- 6 5690-987-8084-0 | PIN 1 90987-80840
FAN HrF Hl—
8- 17 5691-311-3086-0| COVER, oil pump 1 91311-30860
wA b
8- 8 5690-104-5850-0 | BOLT 2 90104-58500
ATV y Tav+
8- 9 5690-915-0508-0 { WASHER, spring 2 M8 90915-05080
Kb
8-10 5690-204-0825-0 | BOLT 2 90204-08250
ATV Tovr
8-11 5690-915-0508-0 | WASHER, spring 2 M8 90915-05080
T oo+
8-12 5690-916-4508-0 { WASHER 2 90916-45080
T=XedAn Rpv-—F
8-13 5691-314-3603-0 | GAUZE, oil strainer 1 91314-36030
-
8-14 5691-314-1604-1 CASE 1 91314-16041
’ L
8-15 5690-204-0812-0 | BOLT 1 90204-08120
ATV T D avr
8-16 5690-915-0508-0 | WASHER, spring 1 M8 90915-05080
' L S
8-17 5690-197-0825-0 | BOLT, sems 2 90197-08250
F4r 47 ASSY
8-18 5691-331-2325-0 | 'OIL PIPE ASS'Y 1 91331-23250

22



23

No.9 'J!"r)bj 14
Fig.9 OIL FILTER




INVe 7
BHES &2 —F & # 18 | ] & fis %
Ref No.| Parts Code Name Q'ty | Standard Remarks
A4r 7428 ASSY | ~8 ¥R
9. 0-1 5691-320-1812-1 OIL FILTER ASS'Y 1 91320-18121 Included 1-8
AAN TanF P 1~7%8Lr
9- 1 5690-316-0081-0 COVER, oil filter 1 90316-00810 Included 1-7
NN -7 Sa7 ASSY(,FvrE)
9- 2 5691-316-0068-0 RELIEF VALVE ASS'Y 1 91316-00680
0O Nvz
9. 3 5690-992-0525-0 O-RING 1 90992-05250
He o £7F 4 1 .
9- 4 5690-009-7011-0 BALL, safety valve 1 90009-70110
27NV ZTaadn
9. 5 5690-994-0582-0 SPRING, coil 1 90994-05820
K,k
9- 6 5690-992-0841-0 PACKING 1 90992-08410
gy Teriny 27N
9- 7 5691-326-3011-0 CAP, valve spring 1 91326-30110
R
9- 8 5691-324-0804-1 CARTRIDGE 1 91324-08041

24



A VY Y )
2727225

No.10 x4 —4
Fig. 10 STARTER

25



Neo.10C

(=] -» n -n
BRHES| &3 — F Af # @ #&| B8 ] %
Ref No.| Parts Code Name Q'ty | Standard Remarks
2Fy—9%—(12V-1.8KW) ASSY 1~238 0
10- 0-1 5698-210-0608-0 STARTER (lZV-l.BKW) ASS'Y 1 982100- 6080 Included 1-23
F—2Fa7
10- 1 5698-212-3104-0 ARMATURE 1 982123-1040
A by i— [{:_?:y
10- 2 5698-212-5190-0 STOPPER, pinion 1 982125-1900
Jyvy FVxZ}
10- 3 5698-212-5046-0 WASHER, adjust 2 982125-0460
T4=NF FAn
10- 4 5698-211-1298-0 COIL, field 1 " 982111-2980
2y b A7 Ya—
10- 5 5688-112-9024-0 SET SCREW, core 4 581129-0240
Y¥— hs— ASSY
10- 6 5698-211-3402-0 REAR COVER ASS'Y 1 982113-4020
VYe— piA-—
10- 7 5698-211-3901-0 COVER, rear 1 982113-9010
A7 Yy TovVa
10- 8 5698-211-1731-0 SPRING, brush 4 982111-7310
7 I v
10- 9 5698-211-1654-0 BRUSH 4 982111-6540
A Yx-
10-10 5698-211-5433-0 METAL, rear 1 982115-4330
k% 7772 F ASSY
10-11 5698-212-6107-0 CENTER BRACKET ASS'Y 1 982126-1070
AN -
12 5698-212-6108-0 METAL, center 1 982126-1080
v=xv 2I7»% ASSY
10-13 5698-212-3203-0 PINION CLUTCH ASS'Y 1 982123-2030
¥¥— #—A ASSY
10-14 5698-211-1384-0 GEAR CASE ASS'Y 1 982111-3840
AN TJori
10-15 5698-211-5433-0 METAL, front 1 982115-4330
7 b V-
10-16 5698-212-3705-0 SHIFT LEVER 1 982123-7050
v vI71F Vvi—
10-17 5688-112-9021-0 PIN, shift lever 1 581129-0210
2 4%Fzxv2 A4 9F ASSY
10-18 5698-215-0503-0 MAGNETIC SWITCH ASS'Y 1 982150-5030
Krt Ap—
10-19 5698-211-6120-0 BOLT, through 2 982116-1200
Roky FTIys bt 37 F—2A
10-20 5698-215-5307-0 PACKING, bracket core case 1 982155-3070
oYy»7
10-21 5698-211-5362-0 O-RING, rear cover core case 1 982115-3620
Ryky VIZF vA— Er
10-22 5688-112-9022-0 PACKING, shift lever pin 4 581129-0220
oYyx»r7
10-23 5688-112-9023-0 O-RING, magnetic switch 1 581129-0230

26



¥XxL—9
GENERATOR

No. 11
Fig. 11

27



5.1 ¥

[=] [=] - .
BHES| 88s 22— F Al =4 8 %) 3R - % *
Ref No.| Parts Code Name Q’'ty | Standard Remarks
UxAv—2—(A.C 12V-20A) ASSY 1~11%80
11- 0-1 | 5688-120-0114-0 GENERATOR (A.C. 12V-20A) ASS'Y | 1 581200-1140 Inclued 1 ~11
a—%— ASSY
11- 1 5688-122-1030-0 ROTOR ASS'Y 1 581221-0300
25-5 ASSY ,
11- 2 5688-121-1024-0 STATER ASS'Y 1 581211-0240
yx—- ns— ASSY
11- 3 5688-121-4033-0 REAR COVER ASS'Y 1 581214-0330
V2 #T74% () ASSY
11- 4 5698-223-1619-0 RECTIFIRE (+-) ASS'Y 1 982231-6190
75y H&nrd— ASSY
11- 5 5688-121-5008-0 BRUSH HOLDER ASS'Y 1 581215-0080
nRA— VIFITTAX
11- 6 5688-121-8009-0 GOVER, rectifire 1 581218-0090
Jor bt #Hsi— ASSY
11- 7 5698-223-1308-0 FRONT COVER ASS'Y 1 982231-3080
7—9 ASSY
11- 8 5688-122-2032-0 PULLEY ASS'Y 1 581222-0320
+v b
11-9 5698-223-5074-0 NUT, pulley fixing 1 982235-0740
Hrtr An-—
11-10 5698-223-5072-0 BOLT, through 2 982235-0720 ;
Kb 2n— .
11-11 5688-122-9042-0 BOLT, through 1 581229-0420

28



No. 12 A>x9o 3y Ko

Fig.

12 INJECTION PUMP

29



No.12

RHES| S&a-—F & # W B % # %
Ref No. Parts Code Name Q'ty Standard . Remarks
_ Zax AvVxyvay #Hy7 ASSY
12-0-5 5681-560-0702-0{ FUEL INJECTION PUMP ASSY 1 515600-7020
nNY DS HYT
12- 1 5681-561-1043-0| , HOUSING, pump 1 515611-0430
FEa b
12- 3 5641-561-9024-0| ., BOLT 1 115619-0240
HAT v b
12- 4 5641-563-9008-0 o, GASKET 1 115639-0080
P
12- 5 5681-561-2006-0| , COVER 1 515612-0060
AZ Y =
12- 6 5698-841-0406-0| , SCREW 3 988410-4060
V75 o v—-n
12- 7 5681-561-9079-0( , SEAL, ring 1 515619-0790
N R
12- 8 5681-561-2007-0| , COVER 1 515612-0070
VY v—-n
12-13 5681-561-9082-0( , SEAL, ring 1 515619-0820
A2 Y a
12-14 5698-841-0406-0| , SCREW 4 988410-4060
75 v x ASSY
12-15 5681-563-2004-0| , PLUNGER ASSY 2 515632-0040
FVAY HAus
12-16 5681-564-1007-0| , DELIVERY, valve 2 515641-0070
ATV S
12-17 5698-124-1303-0{ , SPRING 2 981241-3030
HAr 2}
12-18 5681-563-9003-0| , GASKET 2 515639-0030
R
12-19 5698-124-1416-0| , HOLDER, D.V. 2 981241-4160
2~y b
12-20 5698-122-1243-0| , TAPPET 2 981221-2430
A
12-21 5698-841-0484-0{ , NUT 2 988410-4840
Fxw b HAL
12-22 5681-562-9007-0| , BOLT, tappet 2 515629-0070
£
12-23 5698-122-1244-0| , PIN 2 981221-2440
°o—3
12-24 5698-135-1403-0| , ROLLER 2 981351-4030
¥
12-25 5698-122-1246-0| , GUIDE 2 981221-2460
TS ATV S
12-26 5698-124-1307-0| , SPRING, plunger 2 981241-3070
Y—F ARTYVS
12.27 5681-563-9004-0| ., SPRING, seat 2 515639-0040
Y= ARFTYVT
12-28 5698-124-5035-0| o SPRING, seat 2 981245-0350
S92 avto—un
12-29 5698-123-3701-0| , CONTROL, rack 1 981233-7010
A7 Y a
12-30 5641-503-9003-0| , SCREW, rack stop 1 115039-0030
=t
12-31 5681-563-9001-0| , PINION 1 515639-0010
AY—~F a3vta—n
12-32 5681-563-5001-0| , CONTROL, sleeve 1 515635-0010
AY—F a3vpa—an
12-33 5681-563-5002-0| , CONTROL, sleeve 1 515635-0020
A7 Y a
12-34 5698-123-5003-0) , SCREW 1 981235-0030
ALY xT
12-35 5681-562-1014-0| , CAMSHAFT 1 515621-0140
Ty
12-36- 5690-009-0066-0| , BEARING 1 900090-0660
7Y 7
12-37 5690-009-0233-0| o BEARING 1 900090-2330
y vz
12-38 5698-122-5067-0| 4 RING 1 981225-0670
Yy s
12-39 5681-562-9022-0| « RING 1 515629-0220
DA
12-40 5698-122-5027-0| . SHIM A/R 981225-0270
A
5698-122-5028-0( , SHIM A/R 981225-0280
’ A
5698-122-5029-0 | , SHIM A/R 981225-0290

30



e ﬁo.l2

RHES| BHa-F & | R 48 ] %
Ref No. Parts Code Name Q'ty Standard Remarks
-
5698-122-5030-0| , SHIM A/R 981225-0300
VoA
5698-122-5031-0]| , SHIM A/R 981225-0310
v 4
5698-122-5032-0| ., SHIM A/R 981225-0320
DaFN
5681-561-9038-0| , SHIM A/R 515619-0380
DN
5698-841-0409-0( , SHIM A/R 988410-4090
v A
5681-561-9039-0| , SHIM A/R 515619-0390
P
5641-561-9090-0| , SHIM A/R 115619-0900
VoL
12-41 5698-122-5027-0| , SHIM A/R 981225-0270
P
5698-122-5028-0| , SHIM A/R 981225-0280
PN ’
5698-122-5029-0| , SHIM A/R 981225-0290
P
5698-122-5030-0| , SHIM A/R 981225-0300
b
5698-.122-5031-0| , SHIM A/R 981225-0310
A
5698-122-5032-0] , SHIM A/R 981225-0320
DN
5681-561-9038-0| , SHIM A/R 515619-0380
v A
5698-841-0409-0 | , SHIM A/R 988410-4090
VA
5681-561-9039-0| . SHIM A/R 515619-0390
PAFN
5641-561-9090-0| , SHIM A/R 115619-0900
’ Y- FAn
12-42 5698-122-5041-0| . SEAL, oil 1 981225-0410}
# 5= '
12-43 5681-561-2005-0{ , COVER 1 515612-0050
A b
12-44 5690-190-0614-0 | « BOLT 3 901900-6140
ATV
12-45 5681-578-1004-0 | . COUPRING 1 515781-0040
v -
12-46 5681-252-4038-0| . GEAR 1 512524-0380
HE b
12-47 5690-190-0614-0| , BOLT 6 9-01900-6140
ATV vy oYy
12-48 5698-841-0486-0( . WASHER, spring 1 9-88410-4860
T v b
12-49 5681-561-9027-0| . NUT 1 5-15619-0270
- HyF357
12-50 5681-561-9029-0| , WOODRUFF, key 1 515619-0290
Rqg 7 .
12-51 5681-561-9089-0| ., PiPe 1 515619-0890
£ b T4
12-52 5681-561-9058-0| , EYE-BOLT 1 515619-0580
HART 2 b
12-53 5641-564-9003-0| , GASKET 2 115649-0030
75 7
12-54 5681-572-9098-0( , PLUG 2 515729-0980
HRY v b
12-55 5698-131-5062-0| , GASKET 2 981315-0620
¥y 7
12-56 5681-561-9086-0| , CAP 1 515619-0860
755 v b
12-57 5681-975-1028-0| . BRACKET 1 519751-0280
AZ v ¥
12-58 5698-841-0489-0 | , STUD 3 988410-4890
0 Vs
12-59 5681-561-9061-0| , O-RING 1 515619-0610
> wAF AR
12-60 5690-916-0608-0| . WASHER 3 909160-6080
S W
12-61 5690-915-0508-0 | , WASHER, spring 3 909150-5080
bk
12-62 5690-911-0408-0 | . NUT 3 909110-4080

31



No.12

BHES MH/a-—F & , W R % i £
Ref No. Parts Code Name Q'ty Standard Remarks
AT ’ .
12-63 5698-139-3902-0| , PIPE 1 981393-9020
2957
12-64 5681-561-9063-0| , CLIP 1 515619-0630
B
12-65 5698-139-3192—0 + BOLT 1 981393-1020
S W
12-66 5690-915-0506-0] . WASHER, spring 1 909150-5060
(PR
12-67 5681-572-5051-0| . LEVER 1 515725-0510
~x 7 b )
12-68 5681-572-9125-0| . SHAF¥FT 1 515729-1250
QO yv7
12-69 5698-132-5512-0| , O-RING 1 981325-5120
DA
12-70 5698-132-5173-0( . SHIM A/R 981325-1730
A
5698-132-5097-0( , SHIM A/R 981325-0970
A7 Y =
12-71 5698-841-0406-0| , SCREW 2 988410-4060
. voX—- AN
12-72 5681-572-5052-0( , SWIVEL, lever 1 515725-0520
ATV T
12-73 5698-132-2258-0{ . SPRING, gov 1 981322-2580
potl- Fuvayv
12-74 5681-572-5053-0f , TENSION, lever 1 515725-0530
¥y TANL ATYS
12-76 5681-572-9163-0{ , SPRING, capsule 1 515729-1630
voi—- HAF
12-77 5681-572-5054-0| , GUIDE, lever 1 515725-0540
AN =
12-78 5681-572-9129-0| . SPACER 1 515729-1290
8%
12-79 5681-572-9130-0| . PIN 1 515729-1300
AT v b
12-80 5641-563-9009-0| . GASKET 2 115639-0090
757
12-81 5698-121-5167-0|  PLUG 2 981215-1670
P
12-82 5681-572-9134-0| ., SHIM A/R 515729-1340
P
5681-572-9135-0{ , SHIM A/R 515729-1350
PN
5698-139-3301-0 « SHIM A/R 981393-3010
PA
5681-572-9137-0| , SHIM A/R 515729-1370
DA
5698-139-3302-0} , SHIM A/R 981393-3020
P
5698-139-3303-0| , SHIM A/R 981393-3030
P
5698-139-3304-0| , SHIM A/R 981393-3040
P
5698-139-3305-0| « SHIM A/R 981393-3050
70 7
12-83 5681-572-9142-0| . SLEEVE 1 515729-1420
754 9x4+ ASSY
12-84 5698-132-3302-0{ , FLYWEIGHT ASSY 1 981323-3020
S W
12-8¢ 5690-915-0508-0}| , WASHER, soring 1 909150-5080
+ v b
12-86 5698-841-0494-0| . NUT 1 988410-4940
v = ARFTYT
12-87 5698-139-3701-0| , SPRING-seat 1 981393-7010
A7V T
12-87-11| 5698-132-3606-0 , SPRING 1 981323-6060
F =AY HF
12-88 5698-139-1301-0| . WASER A/R 981391-3010
F i T AFEHF
5698-139-1302-0] , WASHER A/R 981391-3020
DA
5698-139-3306-0| , SHIM A/R 981393-3060
P
5698-139-3307-0|  SHIM A/R 981393-3070
HAr vt
12-89 5681-561-9023-0 | , GASKET 1 515619-0230

32



- Ne.12

REES| & —F & B %] 38 % 1 *

Ref No.| Parts Code Name Q'ty Standard Remarks
H o5 —

12-90 5681-572-1028-0{ , COVER 1 515721-0280
H b

12-91 5681-572-9058-0{ , BOLT 7 515729-0580
L

12-92 5681-561-9067-0| , BOLT 1 515619-D670
Fo bt vy

12-93 5681-572-9151-0| , LOCK, nut 1 515729-1510
AZ Y a

12-94 5698-841-0390-0| , SCREW 1 988410-3900
F v b

12-95 5698-132-5081-0| ., NUT 1 981325-0810
HAYy 7 b

12-96 5641-563-9008-0| , GASKET 1 115639-0080
TYy—¥ =7

12-97 5698-131-5214-0| , AIR, breather 1 981315-2140
A7V vy

12-98 5681-561-9068-0| , SPRING 1 515619-0680
AZYa HNA4F

12-99 5681-561-9069-0| . CUIDE, screw 1 515619-0690
HARy v b

12-100 5698-139-3907-0| , GASKET 2 981393-9070
F vt

12-101 5698-139-3204-0| , NUT 1 981393-2040
>t Fxv7

12-102 5698-132-5112-0| , CAP, nut 1 981325-1120
Yy 7 b

12-103 5681-572-9109-0| , SHAFT 1 515729-1090
FyTAL ATY S

12-104 5698-139-3909-0| , SPRING-capsule 1 981393-9090
Fal ' ’

12-106 5698-131-5181-0| , NUT 1 981315-1810

33



~U

| &

<

2O









FIT—9
Fig.13 RADIATOR

No.13

ARRANNNRNNAR

SANAARAANNAN

QVAAANAARNAAARTA

\DARARAARARIARR,
NNV
s.::.?iaa.s, AN

SAAMAANY
“AA A ARRRAKITSS

35



RHES| oI —F & % mE| 8 i %
Ref No. Parts Code Name Q'ty Standard Remarks
5¢=x2—- ASSY
13- 1 1421-101-3101-0 RADIATOR ASS'Y 1
Fro7
13- 2 1421-101-3130-0| + CAP 1
HFT I
13- 3 1421-101-3120-0| « NET 1
757
13- 4 1424-101-2030-0| o PLUG 1
Ry
13- 5 1424-101-2040-0| « PACKING 1
5.8 sh—x FVif- Tul
13- 6 1423-101-0051-0 | HOSE, rubber radiator upper 1
Fs8— kR FYxA—- B0OF-—
13- 7 1421-101-0090-0 | HOSE, rubber radiator lower 1
20 7 (33)
13- 8 1421-101-0120-0 | CLIP (33) 1
2 77"545)
13- 9 1424-101-0040-0 | CLIP (45) 3

36



37

No.14 A 5—25 225,
Fig.14 INTAKE SYSTEM




REES
Ref No.

B&sma—F
Parts Code

& #

Name

H %
Standard

14- 1

14- 2

14- 4
14- 5
14- 6
14- 7
14- 8
14- 9
14-10
14-11
14-12
14-13
14-14
14-15
14-16

14-17

1421-100-0510-0

1419-101-0071-0

1419-101-0080-0
1419-101-0100-0
1419-101-0090-0
1419-101-0130-0
1421-101-0070-0
1419-101-0120-0
1421-101-0130-0
V40116-000800
1421-602-6000-0
V20126-080200
V40116-000800
1421-602-7000-0
V20126-080200
V40116-000800

1421-602-0080-0

*T- 7Y~-3—- ASSY

AIR CLEANER ASS'Y
~—— zL vt ASSY

« PAPER ELEMENT ASS'Y

Ryxwy (A)

PACKING (A)

Ay ASSY
« PACKING ASS'Y

v4»2 F2+ ASSY
« WING NUT ASS'Y
SAy%xry (B)
« PACKING (B)
Fax)} v ASSY
« DUST PAN ASS'Y
F 4544 - ASSY
o DIVIDER ASS'Y

Fay Krt
BOLT, wing
s .w

WASHER, spring
7742+ COMP
BRACKET COMP.
aHg Krt
BOLT

S .w

WASHER, spring
7545+ 27— COMP
BRACKET STAY COMP.

I HE EKrb

BOLT

S.w

WASHER, spring

2 y¥ar Ta, (C)
RUBBER. (C), cushion

M6

M8

M8 x 20

M8

M8 x 20

M8




No.15 I*V—} LU A4r5F—2 SX5L
Fig.15

EXHAUST and INTAKE SYSTEM

39



Neo.1>

RHES| Baa—F & # mE| B i %
Ref No. Parts Code Name Q'ty Standard Remarks

S =R T

15- 1 1430-101-0010-0 | PIPE, exhaust 1
HAY 7 b

15- 2 1415-101-0180-0 | GASKET 1

. AFREF b

15- 3 VvV 30326-000800 NUT 4 M8
ays Frr{(3va)

15- 4 V30526-000800 NUT . 4 M8
<735 COMP

15- 5 1430-101-2300-0 | MUFFLER COMP, 1
F - 247 COMP

15- 6 1432-101-2300-0 | TAIL PIPE COMP. 1
=75 2527

15- 7 1431-101-0020-0 | CLAMP, muffler 2
axs Fnb

15- 8 V20126-100700 BOLT 2 M10x70
T FHE

15- 9 V41316-001000 WASHER 4 Ml0

15-10 | v40116-001000 | WASHER, spring 2 | M10
> v b

15-11 V30026-001000 NUT 2 MI10
EQVAAE

15-12 1421-101-0050-0 | PIPE, rubber 1
2Y27(C)

15-13 1415-101-0400-0 | CLIP (C) 2
fvvy bt 2147 COMP

15-14 1430-101-2201-0 | INLET PIPE COMP. 1
AN %

15-15 1415-101-0390-0 | PACKING, inlet 1
Sz -8 JZwvarv

15-16 1415-101-0100-0 | CUSHION, radiator 4
Aar (M10 x 42)

15-17 1421-101-0010-0 | BOLT (M10 % 42) 2
FivN FHE

15-18 V4136-001200 WASHER 2 MI12

. mALTT ~AT—E

15-19 1305-241-0010-0 | PIN, hair 2
Frv &-A

15-20 1421-101-0080-0 | HOSE, drain 1 8 x 14
L et A

15-21 1417-102-0050-0 | BAND, hose 2
v—n (C)

15-22 | 1422-605-0050-0 | SEAL (C) 1
%44 HoA- (AL)

15-23 | 1430-101-0030-0 | COVER (A) (L), exhaust pipe 1
= %44 H+i- (A)R)

15-24 | 1430-101-0040-0 | COVER (A) (R), exhaust pipe 1
x4 Hoi-(B)

15-25 1430-101-0050-0 | COVER (B), exhaust pipe 1
SHE At

15-26 V20126-080140 BOLT 4 M8 x14
S-Ww

15-27 V40116-000800 WASHER, spring 4 M8
FiwA FHF

15-28 V41316-000800 WASHER 4 M8
7% #H-i—(A) COMP

15-.29 1432-101-2500-0 | MUFFLER COVER (A) COMP. 1
<75 #H-'—(B) COMP

15-30 1432-101-2600-0 | MUFFLER COVER (B) COMP. 1
=75 #H-=(C) COMP

15-31 1432-101-3100-0 | MUFFLER COVER (C) COMP. 1
apsg Fatb

15-32 Vv20126-080140 BOLT 6 M8 x 14
S -Ww

15-33 V40116-000800 WASHER, spring 6 M8
;I AR

15-34 V41316-000800 WASHER 6 M8

40



- SV
Fig.16 BONNET

No.16

85

41



No.10

REES| BHI—F & £ m#H| R & e
Ref No. Parts Code Name Q'ty Standard Remarks
K% v+ COMP
16-1 1421-601-1000-0| BONNET COMP 1
FAn =-2
16- 2 1437-903-0060-0| MARK, oil 1
ZaxTN =w—2
16- 3 1421-903-0100-0| MARK, fuel 1
74%xV vy =-2
16- 4 1421-903-0180-0| MARK, wiring 1
KrEs b Y48 (L)
16- 5 1430-601-0010-0| SIDE, bonnet (L.H) 1
#4 ¢ =-2 (L)
16- 6 1437-903-0020-0| MARK, side (LH) 1
Krdvr ¥4+ (R)
16- 7 1421-601-0020-0( SIDE, bonnet (R, H) 1
$4F ==-7 (R)
16- 8 1437-903-0030-0| MARK, side (R,H) 1
v b KAt
16- 9 1421-601-0030-0( BOLT, set 8
FITA FHR
16-10 V41316-000800 WASHER 22 M8
$4p Fv—r (L) COMP
16-11 1421-601-2000-0| SIDE PLATE COMP (LH) 1
+4p Fv—-t+ (R) COMP
16-12 1421-601-3000-0| SIDE PLATE COMP (RH) 1
IHE Eat
16-13 V20126-080160 BOLT 10 M8 x 16
S.W
16-14 V40116-000800 WASHER, spring 14 M8
Zaovp =<2
16-15 1421-601-0040-0 MASK, front 1
Zavyp =-7
16-16 1421-901-0030-0| MARK, front 1
wa b
16-17 V20026-600160 BOLT 4 M6 x 16
S.wW
16-18 V40116-000600 WASHER, spring 8 Mb
b
16-19 V30026-000600 NUT 4 Mé
Zyr COMP
16-20 1421-601-4000-0( GRILL COMP 1
Y4y 77>
16-21 1421-601-0050-0| FASTENER, sign 2
E#HF v AT (¥2)
16-22 V71024-000900 RING, snap 2 9
g ovay T4
16-23 1421-601-0060-0| RUBBER, cushion 4
Xz b
16-24 1421-601-0070-0( NET 1
34+ =2F¥~ (L)
16-25 1421-601-0110-0| STAY, light (L. H) 1
54+ =2F- (R)
16-26 1421-601-0120-0| STAY, ligt (R.H) 1
TIHA Kb
16-27 V20126-080200 BOLT 4 M8 x20
¥4F ==# (L)
16-28 1421-601-0080-0| MARKER, side (L.H) 1
$4F =—-# (R)
16-29 1421-601-0090-0f MARKER, side (R.H) 1
b
16-30 Vv20026-060120 BOLT 4 Méb x12
v=n (B)
16-31 1422-605-0040-0| SEAL (B) 2
v—-a (D)
16-32 1422-605-0060-0| SEAL (D) 1
Ny} w7
16-33 1421 -901-0040-0| MARK 1
AE=-F F2bF (5)
16-34 3746-411-0260-0| NUT, speed (5) 2
siyy $5- ASSY
16-35 1421-600-0600-0| BACK MIRROR ASS'Y 1
2F— FIrvsb vt
16-36 1421-062-2000-0| o STAY BRACKET SET 1
$5—= 4v}
16-37 1416-621-0200-0| o MIRROR SET 1
735+ Y= (A)
16-38 1430-605-0010-0| SEAL, (A), bracket 2

42



No.17 7L —L LAXFLA
Fig.17 FRAME SYSTEM

43



SEuwWo B ¥

RHES| B&HI—F & % mw| 8 ¥ %
Ref No. Parts Code Name Q'ty Standard Remarks
7mvt 7v-4 COMP
17-1 1421-602-1000-0| FRONT FRAME COMP 1
T ova
17- 2 1421-602-0010-0{ BUSHING 2
IHE Kt
17- 3 V20126-080160 BOLT 13 M8 x16
S.w
17- 4 V40116 -000800 WASHER, spring 14 M8
)% 7v-—4 COMP
17- 5 . 1421-602-2000-0| REAR FRAME COMP 1
e¥Aay Kot 44
17- 6 3746-261-2050-0| RUBBER, raise-up 4
S=r YHR
17- 7 V41316-000800 WASHER, plain 6 M8
IHE KAt
17- 8 V20126-080200 BOLT 1 M8 X 20
#+y7+ =x53— COMP
17- 9 1430-602-2000-0| CATCHER STAY COMP 1
722 COMP
17-10 1421-602-4001-0| FOCK COMP 1
Z27Yrs ¥#E-t+ COMP
17-11 1421-602-5000-0] SPRING SUPPORT COMP 1
2 yvar Iu (A)
17-12 1421-602-0020-0 RUBBER, cushion (A) 1
Frvary AZV g (65)
17-13 1421-602-0030-0| SPRING, tension (65) 1
Fvovr AZVrZ (85)
17-14 1421-602-0040-0| SPRING, pressure (85) 1
oYy ¥
17-15 V50015-250180 PIN, cotter 2 2,5x18
2 v ar T2 (B)
17-16 1421-602-0050-0| RUBBER, cushion (B) 2
. Y=n Fl=}
17-17 1421-602-0060-0| PLATE, seal 1
Ky s b Xbw-ot COMP
17-18 1421-602-8000-0| BONNET STOPPER COMP 1
sy b =27y
17-19 1421-602-0070-0f SPRING, rod 1
KA+
17-20 V20026-060120 BOLT 1 M6 x 12
Fo b
17-21 V30026 -000600 NUT 1 M6
S.W
17-22 V40116-000600 WASHER, spring 5 Méb
oy ey
17-23 V50015-200180 PIN, cotter 1 2x18
#Hei— xF- (A) COMP
17-24 1421-604-3000-0| COVER STAY COMP (A) 2
wKa b .
17-25 V20026 -060160 BOLT 4 M6 x 16
Fi=wA FHR
17-26 V41316-000600 WASHER, plain 4 Mé
poi- =5- COMP
17-27 1430-604-2200-0| COVER STAY COMP. 1
7Y Er
17-28 V50015-250150 PIN, cotter 1 2,5x15
Fiwa YHR #HEA
17-29 V41316-000800 WASHER, plain AR M8 For Adjusting
Fo b :
17-30 V30226-000800 NUT 2 M8 3%
v—n kagx (L)
17-31 1422-605-0010-0| HOLDER, seal (L H) 1
Y-n kak
17-32 1422-605-0020-0f HOLDER, seal (R H) 1
: g-n (A)
17-33 1422-605-0030-0| SEAL (A) 2
Avy 29V asy T4
17-34 1421 -602-0090-0| RUBBER, tank AR
FS5%#2b v-a (B)
17-35 1430-605-0020-0( SEAL (B), bracket 1

44



X 7xAq}

5>

No.18 Z7>Hh/13— LU

Fig.18 FAN COVER and BALANCE WEIGHT

45



Neo.1 &8

BYEES &ma-—F &h 18 bsch % % %
Ref No. Parts Code - Name Q'ty Standard Remarks
.| 77> pos— (A) COMP
18- 1 1430-604-2000-0( FAN COVER (A) COMP 1
7Ty Hoi— B) COMP
18- 2 1430-604-2300-0| FAN COVER (B) COMP 1
aHE Kap
18- 3 V20126-080160 | BOLT 6 M8 x 16
S .W
18- 4 V40116-000800 WASHER, spring 6 M8
Fi=r YHFE
18- 5 v41316-000800 WASHER, plain 2 M8
771> #.5- (C) COMP
18- 6 1430-604-2400-0'| FAN COVER (C) COMP 1
) aHAE Krh
18- 7 V20126-080160 |- BOLT 4 M8 x 16
S.W .
18- 8 Vv40116-000800 WASHER, spring 4 M8

46



47

No.19 7 2RI 754y}
Fig.19 AXLE BRACKET




19-17

1427-903-0040-0

Ys9bty =vF4 kav (F)
MARK

AHES maa-—F i} & m%
Ref No. Parts Code Name Standard
Frar T35+ COMP
19- 1 1421-436-2000-0 | AXLE BRACKET COMP
IHE Kat
19- 2 V20146-140350 BOLT M14x35(9T)
IR Krd
19- 3 V20146-140320 BOLT M14x32(9T)
S.W
19- 4 V40116-001400 WASHER, spring Ml4
¥ty Koxr 42
19- 5 3746-261-2050-0| PLATE
¥Ry Aszn (F)
19- 6 1421-436-0010-0 | METAL (F), pivot
=% Fyva (45X50X25)
19- 7 1421-436-0020-0 | BUSHING (45 X 50 X 25)
oYy
19- 8 V72010-350450 O-RING ‘P45
) I HE EAL
19- 9 V20126-140400 BOLT Ml4 X 40
S.W
19-10 V40116-001400 WASHER, spring M1l4
)=z =70
19-11 V76140-000000 NIPPLE, grease A-PT 1/8
ERy b+ Xgnar (R) ASSY
19-12 1421-436-2200-0 | PIVOT METAL (R.H) ASS'Y
=% Zw»va (60X65%30)
19-13 1421-436-2220-0 | o BUSHING (60 x 65 x 30)
oYyxvrsr
19-14 V72010-570600 O-RING P60
¥~na (B)
19-15 1422-605-0040-0 | SEAL (B)
*¥a =-2 (LF)
19-16 1427-903-0010-0 | MARK, model (LF)




49

No.20 ZOY} 72 2L
Fig.20 FRONT AXLE




No.2¢

BHES| K3 -—-F #h B | R % i %
Ref No. Parts Code A Name Q'ty Standard Remarks
TIan ~& vy COMP
20- 1 1421-432-2000-0 (AXLE HOUSING COMP 1
/vy Er
20- 2 7963-201-0030-0] PIN, knock 2
T =y 4T
20- 3 1425-432-0010-0| PIPE, breather 1
TE= U% TS5
20- 4 V78110-000080 PLUG 1 PT 1/2
ZBvF XA =-—7
20- 5 1421 -908-0010-0( MARK, front oil 1
NG Dy Ry %
20- 6 1421-432-0010-0| PACKING, housing 1
pxrai FKat 2S7a
20- 17 V25126-100250 STUD 10 M1l0x 25
S.-w
20- 8 V40116-00100 WASHER, spring 10 Ml0
> b
20- 9 V30026-001000 NUT 10 “M10
ZrAFr -2 (A)
20-10 1421-433-0010-0| CASE, final (A) 2
aIHAE Kb
20-11 V20146-100250 BOLT 12 Ml0 X 25
S.w
20-12 V40116-001000 WASHER, spring 12 MI10
Jvo Er
20-13 1421-433-0040-0( PIN, knock 4
-2 RNgFr
20-14 1421-433-0050-0| PACKING, case 2
~~n Fay— o (17)
20-15 1421-433-0060-0| GEAR, bevel (17) 2
R.B.B
20-16 V60011-060100 BEARING, radial ball 2 6010
HOE T}
20-17 1421-433-0070-0} SHAFT, counter 2
CHE A9 (¥7)
20-18 V70414-003000 RING, snap (C-type) 2 30
T+ (11X36X6) .
20-19 1421 -433-0080-0| WASHER (11 x 36x 6) 2
aHFE KEart M1l0 x25
20-20 V20146-100250 BOLT 2 (9T)
' S. W
20-21 V40116-001000 WASHER, spring 2 Ml10
NRXT Y Hei-—
20-22 1421-433-0090-0| COVER, bearing 2
Hoim Ry (A)
20-23 1421-433-0110-0{ PACKING, cover (A) 2
IHA Frt
20-24 V20126-100250 BOLT 12 M10x 25
S.w
20-25 V40116-001000 WASHER, spring 12 Mlo0
. NN A —
20-26 1421-433-0180-0| GEAR, bevel (léf 2
R.B.B
20-27 V60011-062050 BEARING, radial ball 2 6205
CHZ + A7 (T%)
20-28 V70514-005200 RING, snap (C-type) 2 52
52 ¥—n
20-29 1421-201-0030-0] SEAL 52 2
~~ F¥ X - (40)
20-30 1421-433-0210-0( GEAR, bevel (40) 2
2brw7 Yrrs
20-31 1421-433-0220-0| RING, stop 4
ASA+ HT-—
20-32 1421-433-0230-0| COLLAR, thrust 2
R.B.B
20-33 V60011-063070 BEARING, radial ball 2 6307
R.B.B
20-34 V60011-062060 BEARING, radial ball 2 6206

50



51

No.21 774N r—X L0 FvIN 7—LA
Fig.21 FINAL CASE and KNUCKLE ARM




No. 27

REES| MHI—F ) # (I % %
Ref No. Parts Code Name Q'ty Standard Remarks
Zr4Fr r—-x (B)(L)
21-1 1421-433-0121-0| CASE, final (B) (L. H) 1
Zr4F+r #—=x (B)(R)
21- 2 1421-433-0131-0| CASE, final (B) (R.H) 1
A Ay aATRF (vror)
21- 3 V61011-511060 THRUST (single) 2 51106
A4 v-n AE2847A0
21- 4 V74415-068090 SEAL, oil 2 (TC50689)
=% Ty (50X55X30)
21- 5 1421-433-0140-0f BUSHING (50 x 55 x30) 2
NP v T—a4
21- 6 1421-433-0151-0| ARM, drag 1
) ' =% F,va  (30X34x20)
21- 7 1421-433-0160-0| BUSHING (30 x 34 x 20) 2
. FA4r T—-n
21- 8 1421-433-0310-0| SEAL, oil 2 0830374
, ¥y v FAn
21- 9 1421-433-90171-0| METAL, king pin 1
IHAE Kb
2]1-10 V20146-100250 BOLT 8 M10 x 25
S.w
21-11 V40116-001000 WASHER, spring 8 Mlo0
7V xR ‘=270
21-12 V76140-000000 NIPPLE, grease 2 A-PTl/B
~fay Er (A)
21-13 V52010-100220 PIN (A) 2 10x 22
hAN VT b HoI-
21-14 1421-433-0241-0] COVER, wheel shaft 2
2 Hwq4r_ ve7b poi- (R)
21-15 1421 -433-0251-0| COVER, wheel shaft (RH) 1
~43y ¥vr (A)
21-16 V52010-080220 PIN (A) 4 8 x22
Hoi= sy%r (B)
21-17 1421-433-0261-0| PACKING, cover (B) 2
TA=o% 757
21-18 V78110-000080 PLUG 4 PT 1/2
aHE Ka b
21-19 V20126-100250 BOLT 24 M10 x 25
S.w
21-20 V40116-001000 WASHER, spring 24 Mlo0
Fyvsnr T-2u (L)
21-21 1421-433-0270-0| ARM, knuckle (L.H) 1
Fyonr T—u (R)
21-22 1421-433-0280-0| ARM, knuckle (R. H) 1
aHA Kk M10 x 25
21-23 V20146-100250 BOLT 8 (9T)
S.W
21-24 V40116-001000 WASHER, spring 8 M10
24 wy ¥
21-25 1421-433-0290-0{ TIE-ROD 1
2yh7 F ot
21-26 1421-403-0010-0| NUT 1 Ml1l7 P=1,5
ayhs Fob (eF) ZY)
21-27 1421-403-0020-0{ NUT (left hond screw) 1 M17 P=1.5
vy x:rpF (L)Y(R) ASSY
21-28 1421-400-0540-0| ROD END (L.H) (RH) ASS'Y 1
FyryAN Fu b
21-29 1421 -403-0030-0f o NUT, castle 1 Ml12 P=1.25
7y er
21-30 V50015-300200 o PIN, cotter 1 3x 20
Z)Vx =y7n
21-31 1404-402-0050-0| o NIPPLE, grease 1 1x4" S®
PN
21-32 1404-402-0010-0| 4 COVER, dust 1
By ¥ vk (R)(L) ASSY
21-33 1421-400-0550-0| ROD END (R.H) (L.H) ASS'Y 1
FryAr Fo}
21-34 1421-403-0030-0| , NUT, castle 1 Ml2,P=1,25
71 r
21-35 V50015-300200 . o PIN, cotter 1 3x20
o Z)a =s7n
21-36 1404-402-0050-0| + NIPPLE, grease 1 1x 4" SH
FAF Hoi-
21-37 1404-402-0010-0| o COVER, dust 1

52



F477LrpiL 47—
Fig.22 DIFFERENTIAL GEAR

No.22

8¢ L¢ ¢

03

7

53



NO.24

SHES W& —F & £ W#| B A # %

Ref No.| Parts Code NAa_me Q'ty | Standard Remarks
N~ =4 v

22~ 1 1421-431-0010-0| PINION, bevel (8) 1

22- 2 1421-431-0020-0 GEAR beve1%39)) 1
RNV -

22~ 3 1421-431-0030-0| CASE, bevel 1
A7 A}

22- 4 1421-431-0040-0 COLLAR thrust 1
AAn T AC1013A0

22- 5 V74012-035G80 SEAL, oil 1 (SC20358)
oYyrr€

22- 6 V72010-350350 O-RING 1 P35
R.B.B

22- 17 V60011-063060 BEARING, radial ball 1 6306
R.B.B

22- 8 V60011-060040 BEARING, radial ball 1 6004
#5- (A)

22- 9 1421-431-0050-0| COLLAR (A) 1
n>- (B)

22-10 1421-431-0060-0] COLLAR (B) 1
CHE vAD (77)

22-11 V70514-007200 RING, snap (C-type) 1 72
CHA AT (¥72)

22-12 V70414-003000 RING, snap (C-type) 1 30
T7 AEn

22-13 1421-431-0070-0 | METAL, diff, 2
va (A)

22-14 1421-431-0080-0| SHIM (A) 8 t=0.2
¥4 (B)

22-15 1421-431-0090-0| SHIM (B) 4 t=0.1
IHE Frb

22-16 V20126-080200 BOLT 8 M8 x 20
S.w

22-17 V40116-000800 WASHER, spring 8 M8
F7 -z

22-18 142)-431-0110-0| CASE, diff. 1

. F7 =y Y+7}

22-19 1427-301-0030-0| SHAFT, diff. pinion 1
F7 €¥=F4r (12)

22-20 1427-301-0040-0 | PINION, diff.(lZ) 2
E=4>r RFX} H7-

22-21 1427-301-0050-0{ COLLAR, pinion thrust 2
F7 FAV Fr- (14)

22-22 1427-301-0060-0| GEAR, drifi, side (14) 2

(32x48X%1)

22-23 1427-301-0070-0 | EOLLAR %hrust (32x48%1) 2
Z7) VA HAHR

22-24 1427-301-0080-0| WASHER, lock 2
~43% €~ (B)

22-25 V52110-080300 PIN (B) 1 8x30 (mb)

22-26 V52110-080160 PIN (B) 1 8x16 (m6)
I HA KA

22-27 V20146-080250 BOLT 4 M8 x 25
R.B.B

22-28 V6011-060090 BEARING, radial ball 2 6009
~~ Fv - (13)

22-29 1421-433-0020-0| GEAR, bevel (13) 2
R.B.B

22-30 V60011-062070  BEARING, radial ball 2 6207
CHE +av (¥7)

22-31 V70414-003500 RING, snap (C-type) 2 35
CHE + 27 (TF)

22-32 V70514-002200 RING, snap (C-type) 2 22
Zr{F+r ¥S4F7 Y7 b

22-33 1421 -433-0030-0| SHAFT, final drive 2

34



55

No.23 7Oxy P k4 —1
Fig.23 FRONT WHEEL




Ne.23

RHEES| HI—F o # 18 % R % i x
Ref No. Parts Code Name Q'ty Standard Remarks
Jovh kAN Y2 COMP
23-1 1421-438-2100-0f FRONT WHEEL RIM COMP 1 5-J x14
o fd
23- 2 1421-438-2010-0| TIRE 1 6-14-4PR
Fa- 7
23- 3 v88300-006140 TUBE 1 6-14 ’
’ . . . Aﬂ;
AAXY HAT FyoT
23- 4 V99930-000100 | CAP, tire valve 1| Ajbarz
Jovh w4Ar Ys COMP ‘
23- 5 1421-438-2100-0| FRONT WHEEL RIM COMP 1 5-J x 14
a4
23- 6 1421-438-2010-0| TIRE 1 6-14-4PR
Fa~7
23- 7 V88300-006140 TUBE 1 6-14
FAY AT Hyy T AT
q JISD4212
23- 8 V99930-000100 CAP, tire valve 1 A type
AN ¥ 7}
23- 9 1421-433-0190-0| SHAFT, wheel 2
AAn v—n AGZ2861 E0
23-10 V74215-072090 SEAL, oil 2 (VC50729)
o 1 i AE2864A0
23-11 V74415-072120 | SEAL, oil 2 (3C507212)
I HE Kt
23-12 V20146-120250 BOLT 12 M12x25(9T)
s .W
23-13 V40116-001200 WASHER, spring 12 Ml2

56



No.24 X571Y>4 ;kq4—n
Fig.24 STEERING WHEEL

57



NP2 &™TF

BHES| M- F i % ma| R % i £
Ref No. Parts Code Name Q'ty Standard Remarks
x5T YW ASSY
24- 1 1421-400-0510-0| STEERING ASS'Y 1
> b Mzo
24- 2 1414-406-0050-0| , NUT 1 P=1.5
s.w
24- 3 V40116-002000 , WASHER, spring 1 M20
o b=y T—a&
24- 4 1421 -406-0020-0( , ARM, pitman 1
| 257V Kk4-r~ ASSY
24- 5 1421-400-0520-0| STEERING WHEEL ASS'Y 1
2FTVwy Fx7
24- 6 1407-406-0020-0| , CAP, steering 1
*rop7 oV
24- 7 1407-406-0040-0) , PACKING, cap 1
*ry7 =-7
24- 8 1421-903-0160-0| MARK, cap 1
v E Fu b (T4 Ml0 2
24- 9 Vv32116-001000 NUT 1 P=1.25
gy Er
24-10 V50015-200250 PIN, cotter 1 g2x25
I=wn ¥R
24-11 V41316-001000 WASHER 1 Ml10
27V vy Er (W)
24-12 V58014-100240 PIN (W),spring 2 410 x24
aMga Kt M1l0 x 25
24-13 V20146-100250 BOLT 4 (97T)
S. W
24-14 V40116-001000 WASHER, spring 4 M10
V322 BmyF ASSY
24-15 1421 -437-2002-0| DRAG ROD ASS'Y 1
sV x =270 (SHZE)
24-16 1404-402-0050-0| , NIPPLE, grease 2 1/4" S-type
LFxb Hoi—
24-17 1404-402-0010-0| , COVER, 'dust 2
oA F o} Ml2
24-18 1404-402-0020-0| , NUT, slotted 2 P=1,25
g) vr
24-19 V50015-300200 . PIN, cotter 2 43 %20

58



oooooooo
Fig.25 METER PANEL




NQ.Z2

RHEES| #&2a-—F o # mE & i% i %

Ref No. Parts Code o Name Q'ty |- Standard Remarks

. A~A& +kar COMP

25- 1 1421-603-1001-0] METER PANEL COMP 1
F—- AAyF =-7

25- 2 1421-903-0190-0| MARK, key switch 1
xg—2 == (A)

25- 3 1421-903-0200-0| MARK (A), starter 1
2f—4 =~-2 (B)

25- 4 1421-903-0210-0| MARK (B), starter 1
NS4S =-2

25- 5 1421-903-0140-0| MARK, drive 1
vAvh ==2

25- 6 1421-903-0060-0| MARK, winker 1
Zv7 ==

25- 17 1421-903-0150-0| MARK, lamp 1
- ==2

25- B 1427-903-0040-0f{ MARK, horn 1
aHE KFrl

25- 9 Vv20126-080250 BOLT 2 M8 x 25
S.W

25-10 V40116 -000800 WASHER, spring 2 M8
Fyays Frvar HHIE

25-11 3740-314-0170-0( WASHER, thresher tension 2
AFTYVYvY FToy¥a

25-12 1421-603-0010-0{ BUSHING, steering 1
Yy v—n Jir-}

25-13 1421-603-0020-0| PLATE, rear seal 1
Kt

25-14 V20026 -060160 BOLT 4 M6 x 16
S.w

25-15 V40116-000600 WASHER, spring 4 Mé
AT =

25-16 1421-603-0030-0| STAY 1
Vo= Tuva,

25-17 1421-603-0040-0| BUSHING, lever 1
“MY a-—vasr w-—7

25-18 1421-902-0030-0( MARK 1
yo= =—7

25-19 1421-903-0230-0| MARK, glow 1
Xy b =—=27

25-20 1421-903-0220-0| MARK, throttle 1

60



61

No.26 J5vF nysry
Fig.26 CLUTCH HOUSING




1N Do £

AHES| &~ F ) # B R B # %
Ref No. Parts Code Name Q'ty Standard Remarks
25 9F ~UIvY
26-1 1421-134-0010-0( HOUSING, clutch 1
vxEay Kab (2¥a) Miz X28
26- 2 V25144-120280 BOLT, stud . 3 (9T)
aHE Krt Ml2 X30
26- 3 V20146-120300 BOLT (9T)
S.W
26- 4 V40116-001200 WASHER, spring Ml2
aHE Fob
26- 5 V30346-001200 NUT Ml
Mizsy <9 Vi ¥HF
26- 6 1404-120-0090-0| WASHER (M12), lock
A7 7w M14)
26- 1 1427-317-0040-0| CAP (M14
Fvy 75
26- 8 1326-706-0020-0| PLUG, drain PT 1/8
Z)r =gFn (BHA)
26- 9 V76340-000000 NIPPLE (B-type), grease PT 1/8
~4 oY l:'.'/(A)
26-10 V52010-100220 PIN (A) 410 x 22
Tr=2% 757
26-11 V78110-000060 PLUG PT 3/8
4 ARy Vg Hoi—
26-12 1416-120-0020-0] COVER, inspection
N
26-13 1416-120-0030-0| PACKING
aHg Kat
26-14 V20126-080160 BOLT M8 x 16
S-w :
26-15 V40116-000800 WASHER, spring M8
2N =T AAn
26-16 1421-134-0020-0| METAL, sleeve
AAn Ryxv (A)
26-17 1430-121-0030-0| PACKING (A), metal
~q43 ¥r (A)
26-18 V52010-080160 PIN (A) 48 x16
aHAr Krt
26-19 V20126-080200 BOLT M8 x 20
S.w
26-20 V40116-000800 WASHER, spring M8
=Y -7
26-21 1421-120-0040-0| SLEEVE
773F vU-X XTYrs
26-22 1416-120-0040-0| BEARING, clutch release 40TMK 208l
Frvary AFNVrr (43)
26-23 1430-121-0040-0| SPRING (43), tension
gxad Kah
26-24 V25044-120320 BOLT, stud M12x32(17)
IHE Krb Ml2 x 35
26-25 V20146-120350 BOLT (9T)
S -wW
26-26 V40116-001200 WASHER, spring Miz2
oYx>»z
26-217 V72110-310600 O-RING G-60




No.27 2359 F Nnysv s XHy—
Fig.27 CLUTCH HOUSING GEAR

63



No.2/

AHES| R a3—F & % B\ B B i %
Ref No. Parts Code Name g'ty Standard Remarks
47y F¥— (12)
27- 1 1430-121-0050-0| GEAR (12T), input
CHE + 29 (TF)
27- 2 V70514-00520 RING, snap (C-type) 1 52
R.B.B (7v¥a5W)
27- 3 V60611-052050 BEARING, radial ball 5205
CHE AT (¥7)
27- 4 V70414-002500 RING, snap (C-type) 25
FArn v—-n ACl1324A0
27- 5 V74012-542100 SEAL, oil (sC254210)
==Fr (TYxr TEFY)
27- 6 V65331-624200 BEARING, needle roller TA1620
Fxry Fr- (29)
27- 1 1430-121-0060-0| GEAR (29T), change
A4 —n AC2233El
27- 8 V74013-856100 SEAL, oil (SC385610)
R-B.B
27- 9 V60011-062050 BEARING, radial ball 6205
HovE Y7}
27-10 1421-134-0030-0( SHAFT, counter
BYrE Fr¥— (35-17)
27-11 1421-134-0060-0| GEAR (35-17), counter
R.B.B .
27-12 V60011-063050 BEARING, radial ball 6305
CHE v 49 (T7F)
27-13 V70514-006200 RING, snap (C-type) 62
F4n v-n AC2961E0
27-14 V74015-272100 SEAL, oil (8C527210)
R.B.B
27-15 V60011-063040 BEARING, radial ball 6304
’ P.T.0 V747 F+- (20)
27-16 1421-211-0021-0f GEAR (20T), P.T.O. drive
P.T.0 F347 +7F (A)COMP
27-17 1430-211-2000-0| SHAFT (A), P, T.O. drive
ZN=-F Y78 ARF-
27-18 1430-121-0120-0| STAY, creep shifter
IHE Kb
27-19 V20146-080200 BOLT M8 x 20
s.w
27-20 V40116-000800 WASHER, spring M8
s )=-7 v74a
27-21 1430-121-0130-0| SHIFTER, creep
AF—-n K—-n
27-22 VvV68020-000130 BALL, steel 13/32"
v7248 AT
27-23 1415-210-0020-0{ SPRING, shifter
s V=7 ¥2+ T—4 COMP
27-24 1430-121-2000-0| CREEP SHIFT ARM COMP.
oNrzs
27-25 V72010-240120 O-RING P12
g )—-7 vs<—- COMP
27-26 1430-121-2100-0( CREEP LEVER COMP,
g—-n Frha4 J7 =F)
27-27 4106-105-3030-0( GRIP, shaft
27Y >y vy (W)
27-28 V58014-060280 PIN (W), spring B6 %28
2 0=-7 AFn
27-29 1430-121-0090-0| METAL, creep
Agn siuxr (B)
27-30 1430-121-0110-0| PACKING (B), metal
ayE Fwrb
27-31 V20126-080450 BOLT M8 X 45
S.w
27-32 V40116-000800 WASHER, spring M8
. T oty
27-33 V59013-091500 WIRE 0.9 x150
hI7-
27-34 1421-134-0040-0{ COLLAR 25%X40 x4
75—
27-35 1421-134-0050-0( COLLAR 30X42 X4
=—Fr (F-V)
27-36 V65443-035170 NEEDLE (Cage) KT303517
BT
27-37 1421-134-0070-0| COLLAR 30x34x10
Fry FrY- (16)
27-38 1421-134-0080-0| GEAR (16), change




F347 >+ 7} g
Fig.28 DRIVE SHAFT SYSTEM

No.28

65



RHEES| MR/ —F & i) 1%
Ref No. Parts Code Name Standard
Fr—-=x (F)
28-1 1421-134-0090-0| CASE (F)
r—2 Ny v
28- 2 1421-134~0110-0( PACKING, case
A4 v-n
28- 3 V74012-047070 SEAL, oil 5C20477
CHE VA7 (TF)
28- 4 V70514-004700 RING, snap (C-type) 47
TE=IE 757
28- 5 V78110-000060 PLUG PT 3/8
~43y Er (A)
28- 6 Vv52010-080160 PIN (A) 8 X 16
aHgRr Frb
28- 7 V20146-080850 BOLT M8 x 85
S.w
28- 8 V40116-000800 WASHER, spring M8
hovE F¥-— (22)
28- 9 1421-134-0120-0( GEAR, counter (22)
HO R K
28-10 1421-134-0130-0{ PIN, counter
R-B.B
28-11 V60711-062030 BEARING, radial ball 6203NR
CHE AU (7))
28-12 V70414-00170-0 | RING, snap (C-type) 17
Vo4 7 Fr— (21)
28-13 1421-134-0140-0| GEAR, drive (21)
K347 Yx7tF (A)
28-14 1421-134-0150-0 SHAFT, drive (A)
R.B.B
28-15 V60011-062040 BEARING, radial ball 6204
F¥547 Y+7t+ (B)
28-16 1421-134-0180-0| SHAFT, drive (B)
N7 W¥2
28-17 1421-134-0190-0| RING, cup
CHA 2T (¥2)
28-18 V70414-002000 RING, snap (C-type) 20
ARN poi— )
28-19 1421-134-0210-0/ COVER, metal
Hoim Ay Hr
28-20 1421-134-0220-0| PACKING, cover
EX/E N ¥
28-21 Vv20126-080200 BOLT M8 X 20
S.w
28-22 V40116-000800 WASHER, spring M8
ovVrr7
28-23 V72010-350350 O-RING P35
Y47+ #Hoi— COMP
28-24 1421-134-2200-0| SHAFT COVER COMP
aHE Frb
28-25 V20126-080160 BOLT M8 x 16
S. W
28-26 V40116-000800 WASHER, spring M8
v74 Z2F- (F)
28-27 1421-134-0160-0] STAY, shifter (F)
CHE +2T7 (¥27)
28-28 V70414-001200 RING, snap (C-type) 12
74 (F)
28-29 1421-134-0170-0| SHIFTER (F)
V7R ATYWrr
28-30 1302-225-0030-0} SPRING, shifter
R2RF - K-n
28-31 V68020-000100 BALL, steal 5/16"
7+ T-2 (F) COMP
28-32 1421-134-2001-0| SHIFT ARM (F) COMP
. R4
28-33 Vv72010-240120 O-RING Piz
v.i— (F) COMP
28-34 1421-134-2101-0/ LEVER (F) COMP
a—nr Frad V7 =FY
28-35 4106-105-3030-0) KNOB
A2FYrry Er W)
28-36 V58014-060280 PIN, spring (WS 6x28
P
28-37 V59013-091500 WIRE 0.9 x150




67

No.29 75 v9yF R4
Fig.29 CLUTCH PEDAL




Noc.29

RHES| H&a—F ) - # B 8 % ¥ %
Ref No. Parts Code . Name Q'ty Standard Remarks
2539 ~#gar COMP
29- 1 1421-122-2000-0| CLUTCH PEDAL COMP. 1
V)R =aFn (BHE)
29- 2 V76340-000000 NIPPLE (B-type), grease 1 PT 1/8
aHEr Krt
29- 3 V20126-080300 BOLT 1 M8 X 30
Pal (3va)
29- 4 V30226-000800 NUT 1 M8 (374)
Z74=4 (R) COMP
29- 5 1430-122-2300-0 YOKE (R.H.) COMP. 1
R Foy b (3>a)
29- 6 V30226-000800 NUT 1 M8 (3#)
. 2%v% oy COMP
29- 7 1430-122-2100-0| CLUTCH ROD COMP. 1
B hY Fob (efYRY)
29- B 1401-122-0050-0( NUT 1 M8 (3 #)
74=4 (L) COMP
29- 9 1430-122-2200-0| YOKE (L.H.) COMP. 1
£y ($8%X23)
29-10 1426-128-0010-0( PIN (¢8 x 23) 2
FIwn FHEX
29-11 V41316-000800 WASHER 2 M8
7Yy vy
29-12 V50015-200150 PIN, cotter 2 #2x 15
27539 v+7+ SET
29-0-1 1430-012-2000-0| CLUTCH SHAFT SET 1
5% w+7+ COMP
29-13 1430-122-2000-0| , CLUTCH SHAFT COMP. 1
3-7
29-14 1404-120-0110-0| , YOKE 1
IR =yTn (AHZ) A-M6F
29-15 V76740-000000 NIPPLE (A-type), grease 1 P=0.75
252F F—-2 F-s By
29-16 1404-101-0010~0| PIN, clutch yoke taper 1
F ot ’
29-17 V59013-121500 WIRE 1 1,2%X150
MY I YA
29-18 1415-122-0020-0| CAP, seal 1
Nob A7 T-a
29-19 1430-122-0010-0| ARM, cut off 1 .
IHE Kat
29-20 V20126-080200 BOLT 1 M8 x 20
rods Py HHR
29-21 3560-201-0150-0| WASHER 1
>zt
29-22 V30026-000800 NUT 1 M8

68



69

prore

No.30 25vF
Fig.30 CLUTCH




No.JU

REES| &3 —F fh # B B % i} %
Ref No.| 7Parts Code _ Name Q'ty Standard Remarks
279s% (200) ASSY
30-0-1 1416-100-0520-0| CLUTCH (200) ASS'Y 1
799F T142x7 (200)
30-1 1416-120-0070-0] , DISC (200), clutch | 1
Fvyvy Jv—1r ASSY
30-0-2 1416-120-2000-0( , PRESSURE PLATE ASS'Y 1
23 9% #Hei- BT COMP
30- 2 1416-120-2010-0| , , CLUTCH COVER SUB COMP. 1
Fvyvr Tv-}
30- 3 1416-120-2020-0| , , PLATE, pressure 1
Tvyvy ARTVrS
30- 4 1416-120-2050-0" , , SPRING, pressure 9
ATV S Fvs7
30- 5 | 1416-120-2040-0 , , CAP, spring 9
by
30- 6 1416-120-211p-0| , 4 STOPPER 3
a-r Er
30- 7 1416-120-2090-0| , , PIN, roll 3
voi- TARALP
30- 8 1416-120-2070-0| , , EYE-BOLT, lever 3
LY —X Lo
30- 9 1416-120-2030-0| , o LEVER, release 3
V24— 2y
30-10 1416-120-2060-0{ , , SPRING, return 3
Fizr YHR
30-11 1416-120-2100-0| , . WASHER 3
vsi- F oy b
30-12 1416-120-2080~0f , , NUT, lever 3
aIHE KAL
30-13 V20126-080250 BOLT 6 M8 x 25
S.W
30-14 V40116-000800 WASHER, spring 6 M8
Ju2 vy
30-15 1414-120-0120-0| PIN, knock 2

70



71

No.31
Fig.31

72TV TP
FUEL TANK




NO.J I

AHES| B&HI—F ) mE| " i %
Ref No. Parts Code Name Q'ty Standard Remarks
Zaxa Avo .COMP
31-1 1430-111-2000-0| FUEL TANK COMP. 1
' FHE (BX12X2)
31- 2 1407-111-0010-0| WASHER (8 x12 X 2) 1
wa b
31- 3 V20026-080120 BOLT 1 MB x12
E==n 47
31- 4 V73506-101100 PIPE, vinyl 1 6x10%x110
Ty
31- 5 V59013-091000 WIRE 2 0.9 X100
%y 7 ASSY
31- 6 1402-111-0020-0| CAP ASS'Y 1
| avTg
31- 7 1317-606-2050-0 | STRAINER 1
74nr48 55 ASSY
31-0-1 1421-100-0520-0 | FILTER COCK ASS'Y 1
2k
31- 8 « BODY 1
TV AL
31- 9 1415-102-0110-0 | , ELEMENT 1
ho7
31-10 1415-102-0090-0 | , CUP 1
R4
31-11 V72010-350440 « O-RING 1 P44
V> >t
31-12 1415-102-0100-0 | 4 NUT, ring 1
VoS —
.1-13 » LEVER 1
P LY
31-14 + VALVE, taper 1
HAaF RTWrs
31-15 » SPRING, valve 1
(R4
31-16 V72010-240100 « O-RING 1 Pl0A
’ Ex
31-17 s VIS 1
TTRE TS5/
31-18 1415-102-0120-0 | « PLUG, breathing 2
Ryxr
31-19 1415-102-0130-0 | , PACKING 2
L#Hs Yadrr
31-20 o JOINT (L-type) 1
Taxr Yafrsh
31-21 o JOINT, fuel 1
aHE KErb
31-22 V20126-080200 BOLT 2 M8 x 20
S. W
31-23 V40116 -000800 WASHER, spring 2 M8
Zaxzn S47 (A)
31-24 1415-102-0011-0 | PIPE (A), fuel 1 7X11 X220
Zazxzn <47 (B)
31-25 1416-102-0021-0 | PIPE (B), fuel 1 7X11 X280
) h-%x ¥} ASSY
31-26 3768-164-0060-0 | BAND ASS'Y 3
Taxzn YE—r K4T
31-27 1430-102-0010-0 { PIPE, fuel return 1 3x6,5x200
REEEd sk (A) COMP
31-28 1415-111-2000-0"1 TANK BAND (A) COMP, 1
gy s} COMP
31-29 1421-111-2000-0 | TANK BAND COMP, 1
PR - PEa
31-30 1415-111-0010-0 | STOPPER, band 1
H5— (9%X14X30)
31-31 1415-111-0020-0 | COLLAR (9 x14 x30) 1
>t
31-32 Vv30026-000800 NUT 1 M8
L T2 b
31-33 V30226-000800 NUT 1 M8( 35)
k= P ($12)
31-34 3741-141-0050-0 | BAND (dlZ), hose 1
Ta—-TA A7 Hei-
31-35 1430-111-0010-0 [ COVER, fuel tank 1
-
31-36 1430-111-0020-0 | SEAL 1
. aHg Frt
31-37 V20126-080160 BOLT 4 M8 x 16
S .W
V40116-000800 WASHER, spring 4 M8

31-38

72



73

No.32 XOwPIL PXF L
Fig.32 THROTTLE SYSTEM




1R WWeS &

RHES) &3 —F i £ B#H| B % i x

Ref No. Parts Code Name Q'ty Standard Remarks
T724er g COMP

32-1 1421-116-1000-0| ACCELERATOR PEDAL COMP. 1
Fyvav 27Y)ry (65)

32- 2 1416-120-0060-0| SPRING (65), tension 1
) er

32- 3 V50015-250180 PIN, cotter 1 42.5x18
T2 A 22X A (A)

32- 4 1415-116-0071-0| CONNECTOR (A), accelerator 1
To24en %y 4

32-. 5 1421-116-0010-0| CONNECTOR, accelerator 1
M6 44— Xy n

32- 6 1421-116~0020-0| BUCKLE, turn 1
F b

32. 7 V30026 -000600 NUT 1 Mé
7)) vy

32- 8 V50015-200180 PIN, cotter 2 42 x18
Toer T-u

32- 9 1421-116-0030-0| ARM, accelerator 1
T—4u Er

32-10 1416-116-0040-0( PIN, arm 1
S.w

32-11 V40116-000800 WASHER, spring 1 M8
F$=n FHFE

32-12 V41316-001000 WASHER 1 Ml0
7y vy

32-13 V50015-200180 PIN, cotter 1 g{ZX 18
TZer Ty}

32-14 1421-116-0041-0| ROD, accelerator 1
gy ¥y

32-15 V50015-200180 PIN, cotter 2 ¢2x 18
Ay b Leie COMP

32-16 1421-117-1000-0] THROTTLE LEVER COMP, 1
voi— /7 (30)

32-17 1414-117-0040-0| KNOB (30), lever 1
54=vy (13X50%x3)

32-18 1414-117-0050-0| LINING (13 x 50 x3) 1
#FHE  (13x32x1)

32-19 1407-117-0070-0| WASHER (13 x32 x1) 1
Tvovr RFVvy (22)

32-20 1404-117-0080-0| SPRING (22), pressure 1

I=n FHF

32-21 V41316-001200 WASHER 1 Ml2
IVVE Fab (=9) Mlz2

32-22 V32016-001200 NUT, slotted 1 P=1,25
7 ¥r

32-23 V50015-300250 PIN, cotter 1 g3 x25
A8y b Fax

32-24 1421-117-0010-0( HOLDER, throttle 1
IHE KAt

32-25 V20126-080160 BOLT 2 M8 X 16
S.wW

32-26 V40116-000800 WASHER, spring 2 M8
+ o b

32-27 VvV30026-000800 NUT 2 M8
AyFY) VauFr TF

32-28 1421-903-0240-0| TAG, battery 1

74



75

No.33 F3>rX3iwiay #—2
Fig.33 TRANSMISSION CASE




Ne-33

RHES| MEI - F ) mu| " & i %
Ref No. Parts Code Name Q'ty Standard Remarks
PRI gvary S—-=x
33-1 1421-201-0012-0| CASE, transmission 1
gxai Knrp
33-2 V25020~120280 BOLT, stud 14 Ml2zx28 (1)
TE=y* 750
33-3 V78110-000060 PLUG, drain 2 PT 3/8
47Ty A20
33- 4 1430-201-0010-0{ METAL, input 1
AAL Aoy
33-5 1421-201-0050-0| PACKING, metal 1
TIHE KA
33- 6 V20126-080200 BOLT 2 MB8 x 20
S.wW
33- 7 V40116-000800 WASHER, spring 4 M8
aHAr Fob
33- 8 V30326-000800 NUT 2 M8
vxaI Kl (2va) M8 X 18
33-9 V25144-080180 BOLT, stud 2 (9'1‘) (2%)
N34 E=Fr Han
33-10 1430-201-0020-0] METAL, drive pinion 1
o0Yy>rrs
33-11 1419-201-0040-0| O-RING 1
=t tAaA va (A)
33-12 1421-201-0070-0| SHIM (A), pinion metal AR t=0,2
=t 2A2nr va (B)
33-13 1421-201-0080-0| SHIM (B), pinion metal AR t=0.1
E=xt> Fp2r a (C)
33-14 1421-201-0090-0 1 SHIM(C). pinion metal AR t=0,05
pxai Kap (2va)
33-15 V25126-080180 BOLT, stud 4 M8 x 18 (28)
S. W
33-16 V40116-000800 WASHER, spring 4 M8
afg Frub
33-17 V30326-000800 NUT 4 M8
AEN p s
33-18 1430-201-0030-0 | COVER, metal 1
Ak idd
33-19 1430-201-0040-0 | PACKING 1
aHA Kart
33-20 V20126-080200 BOLT 4 M8 x 20
S.w
33-21 V40116-000800 WASHER, spring 4 M8
~a (A)
33.22 1430-201-0050-0 | SHIM (A) AR | t=0,05
4 (B)
33.23 1430-201-0060-0 | SHIM (B) AR t=0,1
Y—r F4z7 (35)
33-24 1340-253-0020-0| CAP (35), seal 1
yxad Karp
33-25 V25026-120550 BOLT, stud 4 M12x55(1%)
2439 v—0n
33-26 1414-201-0020-0 | SEAL (24) 1
~43y v (A)
33.27 V52010-100280 PIN (A) 2 410 %28
~4a9 r (A)
33-28 V52010-100220 PIN (A) 2 410 x22
ATV ry €y (W)
33.29 V58014-080220 PIN (W), spring 2 48 x 22
52 v—n
33-30 142)1-201-0030-0 | SEAL (52) 1
Yrol ®Ab(2va)
-33.31 V25126-080180 BOLT, stud 2 M8 x18( 2H)
Y¥- vsF COMP
33-32 1421-201-2000-0 | REAR HITCH COMP. 1
aIaHE Kap
33-33 V20126-120300 BOLT 2 Ml1l2 x 30
aH2 Fob 0
33-34 V30326-001200 NUT 6 Mlz
S.w
33-35 V40116-001200 WASHER, spring 8 Ml2
gxI 3 Kab
33-36 V25026-120250 BOLT, stud 6 M1l2 x 25(18E
A3 v (M1l4)
33-37 14er-311-vuru-u [ CAP (Ml4) 2
vEad wAbk (2va)
33-38 V25144-080200 BOLT, stud 4 M8 x20(258)

76



77

B P b %

s

R AP
RHES| K- F S BB R 1% i | =3
Ref No. Parts Code Name Q'ty Standard Remarks
br-3 Er ASSY ’
33-39 1402-900-9030-0| TRAILER PIN ASS'Y 1
V2 €y (#4) ASSY
33-40

1402-500-9010-0

LINK PIN (LARGE) ASS'Y




SERVICE MEMO

.............................................................................................................................................

.............................................................................................................................................

.............................................................................................................................................
...............................................................................................................................



79

No.34 }F;5>X3wiar ¥¥—
Fig.34 TRANSMISSION GEAR




No.J3%

REES M&mEa—F & & - MM B % | %
Ref No. Parts Code Name Q'ty Standard Remarks
147>+ F¥- (12)
34 -1 1430-202-0010-0| GEAR (12T), input 1
R-B.B (T¥¥a5W)
34- 2 1430-202-0020-0| BEARING, radial ball 1 5205NR
CHA AT (¥2)
34- 3 V70414-002500 RING, snap (C-type) 1 25
=="Fn (YZr TREFY)
34- 4 V65331-624200 BEARING, needle roller 1 TA1620
Fxvd Y¥TFh
34- 5 1421 -202-0020-0| SHAFT, change 1
R.B.B
34- 6 V60011-063040 BEARING, radial ball 1 6304
FrvY Fr—- (34-22)
34- 7 1430-202-0050-0| GEAR (34-22T), change 1
Fxry Fvr— (24)
34- 8 1430-202-0040-0] GEAR (24T), change 1
Fxv 5)
34~ 9 1430-202-0030-0 GEAR. (19 15T), change 1
CHA 2T (TF)
34-10 V70514-005200 | RING, snap (C-type) 2 52
CHE FAD (2)
34-11 V70414-002000 | RING, snap (C-type) 1 20
vy xbY aBVIOT
34-13. 1430-203-0020-0{ BEARING 1 NH 2206
‘7ovy xvz4 auvrvs
34-14 1430-203-0030-0| BEARING 1 HR30304BJ
Sovh TETSE Fout M20 ANO4
34-15 V67020-000400 NUT 1 P=1,0
POV y TETE Tyw
34-16 V67140-000400 .WASHER. 1 M20 AWO04
AR Fr- (23-27-30)
34-17 1430-203-0040-0| GEAR (23-27-30T), counter 1
HOvg HF¥- (35-13-24)
34-18 1430-203-0050-0} GEAR (35-13-Z4T), counter 1
1 7oy (26X34X2)
34-19 1421-203-0040-0,] WASHER (26 X34 X 2) 'l
| #7- (20x40x3)
34-20 1430-203-0060-0 COLLAR (20 X 40 x 3) 1
=—Fr (4-%)
34-21 V65442-328240 NEEDLE 1 KT232824
==-bFr (5=-9)
34-22 V65442-530170 NEEDLE 1 KT253017
Nyy F¥ - (25) !
34-23 1421-204-0010-0] GEAR (25T), back 'l
RXys Fx- v
34-24 1421-204-0020-0| PIN, back gear 1
R.B.B
34-25 V60011-062020 BEARING, radial ball 2 6202
' CHA +AY (TF)
34-26 V70514-003500 | RING, snap (C-type) ‘2 35

80



IND— F—0 %7

Fig.35 POWER TAKE OFF

No.35

89’

81



Ne.3%

RAHES| B&a - F £ # mMB| A % i %
Ref No. Parts Code Name Q'ty Standard Remarks
P.T.0.F547 v+7}+ (B)
35- 1 1430-211-0021-0| SHAFT (B), P.T.O. drive 1
R.B.B
35- 2 V60011 -062040 BEARING, radial ball 1 6204
P.T.0.hv>rxa F¥¥- (14)
35- 3 1430-211-0050-0| GEAR (14T), P.T.O. counter 1
R.-B.B
35- 4 V60011 -062050 BEARING, radial ball 1 6205
P.T.0.42v >3 F¥- (17-24)
35- 5 1421-211-0030-0| GEAR (17-24T), P.T.O. counter 1
P.T-Q. v >v2 *¥— (20)
35- 6 1430-211-0040-0| GEAR (20T), P.T.O. counter 1
R.B.B
35- 17 V60011-063040 BEARING, radial ball 1 6304
P.T.O0.¥Y«+7}
35- 8 1421-212-0010-0| SHAFT, P.T.O. 1
R-B.B
35- 9 V60711-062040 BEARING, radial ball 1 6204NR
R.B.B
35-10 V60011-060070 BEARING, radial ball 1 6007
CHE +2AT7 (¥7)
35-11 V70414-003500 RING, snap (C-type) 1 35
CH2 VA9 (T3)
35-12 V70514-006200 RING, snap (C-type) 1 62
40 v-nr
35-13 V74413-562100 SEAL, oil 1 TC356210
P.T.0.Fx>¥¥ F¥- (33-26)
35-14 1421-212-0020-0.[ GEAR (33-26T), P.T.O. change 1
P.T.O.#x>v¥Y F¥—- (31-36)
35-15 1430-212-0010-0 | GEAR (31-36T), P.T,O. change 1
P.T.0.a— o724
35-16 1421-216-0010-0| SHIFTER, P.T.O. low 1
P.T.O.~4 2724
35-17 1421-216-0020-0| SHIFTER, P, T.O. high 1
VIR RTY s
35-18 1302-225-0030-0| SPRING, shifter 2
AF—nr HK—-n
35-19 V68010-000100 BALL, steel 2 5/16"
oy ¥y
35-20 V50015-300250 PIN, cotter 2 ¢3X 25
P.T.0. ¥74 RF-—
35-21 1421-216-0030-0| STAY, P, T.O. shifter 1
oYz
35-22 V72010-190100 O-RING 1 P10
P.T.O. v— Fary 5-
35-23 1421-216-0050-0| BAR, P.T.O, low change 1
P.T-O0. ~4 Fzr¥ -<-—
35-24 1421-216-0060-0 | BAR, P.T,O. high change 1
7y v
.35-25 V50015-250180 PIN, cotter 4 g{Z,leB
3
35-26 1421-216-0040-0| STOPPER 1
aHA Kb
35-27 V20126-080160 BOLT 1 M8 x 16
S .w
35-28 V40116-000800 WASHER, spring 1 M8
»~4 w7+ T—4 COMP
35-29 1421-216-~1000-0| HIGH SHIFT ARM COMP. 1
oVvzsr
35-30 V72010-240100 O-RING 1 P10A
o—- v7F T-—4 COMP
35-31 1421-216-2000-0| LOW SHIFT ARM COMP. 1
. I A Frb
35-32 1415-216-0060-0| BOLT 1 M8 x 16
Tyt
35-33 V59013-091500 WIRE 1 0.9x 150
P.T.0. ¥7}F Za4-2 +~4 COMP
35-34 1415-216-5000-0| P.T.O. SHIFT FORK HIGH COMP, 1
27Ny vy
35-35 V58014-0602800 | PIN, spring 1 46 %28
1 P.T.0. 7+ 74-2 w- COMP
35-36 1421-216-3000-0| P,T.O, SHIFT FORK LOW COMP, 1
(ORI 4
35-37 V72010-240210 O-RING 1 P21
P.T.0. 2> 1.i-
35-38 1421-216-0070-0| P.T.O, CHANGE LEVER COMP, 1

82



REES| &3 —-F & # mE| B 15 ] %

Ref No. Parts Code Name Q'ty Standard Remarks
a—-n FrH4 Py =K

35-39 4106-105-3030-0| KNOB, shaft 1
A5— (15X19X25)

35-40 1415-216-0050-0| COLLAR (15x19 x25) 1
P-T.0. Fzv¥ #4 V¥ COMP

35-41 1421-216-4000-0| P, T,O, CHANGE CUIDE COMP. 1
P.T.0. =—27 (A)

35-42 1421-903-0080-0| MARK (A), P.T.O. 1
P.T-0. =—2 (B)

35243 1421-903-0090-0| MARK (B), P, T.O. 1
aHyg Knt

35-44 V20126-080160 BOLT 2 M8 x 16
S.w

35-45 V40116-000800 WASHER, spring 2 M8
Fiwn FHF

35-46 V41316-000800 WASHER 1 M8
F7o v ~zar COMP

35-47 1421-301-1000-0| DEFF-LOCK PEDAL COMP. 1
oY>»rs

35-48 V72010-240160 O-RING 1 Pl6
F7H 0 Ha

35-49 1414-331-0120-0| CAM, deff-lock 1
IHR EyhI Kat

35-50 1414-502-0010-0( BOLT 1 M8 x 20
T oty

35-51 V59013-12200 WIRE 1 1.2x 200
F7R 59 VT F

35-52 1419-331-0050-0.] SHIFTER, deff-lock 1
vy ARFTVo (40)

35-53 1407-303-0040-0| SPRING (40), pressure 1
FIwa FHE

35-54 V41310-001800 WASHER 1 M1l8
7 er

35-55 V50015-400300 PIN, cotter 1 #4 x 30
ATYY aka s

35-56 1421-301-0060-0| HOLDER, spring 1
HNeprsy Fr-% 2FTV2y

35-57 1403-312-0030-0| SPRING, parking brake 1
P.T.0.¥+7} #+27 COMP

35-58 1416-212-1000-0( P, T.O, SHAFT CAP COMP. 1
wa b

35-59 V20026-060120 BOLT 2 M6 x 12
S.w

35-60 V40116-000600 WASHER, spring 2 Méb
Tt

35-61 V59013-090900 WIRE 1 0.9x90

83



SERVICE MEMO



85

No.36 F¥— <7}
Fig.36 GEAR SHIFT




No.3¢&

AHES HLHa—F an = 18 # # % i %

Ref No. Parts Code Name Q ty Standard Remarks
Frry fosi-

36-1 1421-207-0010-0 [ COVER, change 1
FrvY M- Auxy !

36- 2 1421-207-0020-0 | PACKING, change cover 1
IHE Ka}

36- 3 V20126-080500 BOLT i [ M8 x 50
S.w

36- 4 V40116-000800 WASHER, spring 6 M8
FY)—9 =7 (30)

36- 5 1421-207-0030-0 | NIPPLE, breather (30) 1
I

36- 6 7956-205-0160-0 | CAP (30), oil 1

) A3y

36~ 7 V52020-060160 PIN 1 g6 x 16A
FrY Loi-

36- 8 1416-207-0030-0 | LEVER, change 1
voi— 7 (48)

36- 9 1414-207-0050-0 | KNOB (48), lever 1
I=pn RFYrs (63)

36-10 1416-207-0040-0 | SPRING (63), conical 1
ATV vy v—t

36-11 1407-207-0040-0 | SEAT, spring 1
Aby 7 W2

36-12 1407-207-0050-0 | RING, stop 1
Fvry HA4 WV

36-13 1415-208-0041-0 { GUIDE, change 1
A b

36-14 1402-501-0170-0 | BOLT 4 M6 x12
S. W

36-15 V40116-000600 WASHER, spring 4 | Mb
Ty

36-16 V59013-093500 WIRE 1 0.9 x 350
Fxrd LA- Ty

36-17 1403-207-0010-0 | BOOT, change lever 1
#+7 Frrvy L.i— COMP

36-18 1421-208-1000-0 | SUB CHANGE LEVER COMP, 1
¥7 v7p 7-2 COMP

36-19 1415-209-1000-0 | SUB SHIFT ARM COMP, 1
olxr

36-20 V72010-240120 O-RING 1 P12
ATV ¥y

36-21 V58014-060280 PIN, spring 1 46 x 28
B-n FrAhad4 V7 =FY

36-22 4106-105-3030-0 | KNOB, shaft 1
og—- 74

36-23 1421-209-0010-0 | SHIFTER, low 1
Y74 &aFN)rr

36-24 1415-210-0020-0 | SPRING, shifter 1
AF-n K-nr 13/32n

36-25 V68010-000130 BALL, steel 1 (£10.319)
- YT7AR RF-

36-26 1421-209-0020-0 | STAY, low shifter 1
afp Kt M8 X20

36-27 1416-209-0050-0 | BOLT 2 (9T)
S.w

36-28 V40116-000800 WASHER, spring 2 M8
Y¥—-FV v72

36-29 1421-209-0030-0 | SHIFTER, third 1
IR ATV s

36-30 1415-210-0020-0 | SPRING, shifter 1
2F=-n K-n 13/32v

36-31 V68010-000130 BALL, steel 1 (£10.319)
#7 w74

36-32 1421-209-0040-0 | SHIFTER, sub 1

' v78 ARTYro

36-33 1415-210-0020-0 | SPRING, shifter 1
AF =N K- 13/32”

36-34 V68010-000130 BALL, steel 1 (#10.319)
Y-F ¥I7s =F-

36-35 1421-209-0050-0 | STAY, third shifter 1
IHF Kab M8 X 20

36-36 1416-209-0050-0 | BOLT 2 (9T)
S.w

36-37 V40116-000800 WASHER, spring 2 M8
CHE VAU (27)

36-38 V70414-001500 RING, snap (C-type) 1 15

86



- - s ur

RUEES| K a—F k) 7 || R % i x
Ref No. Parts Code Name Q'ty Standard Remarks
Ry 7R
36-39 1421-209-0060-0( SHIFTER, back 1
YZ7F AFYvs
36-40 1415-210-0020-0( SPRING, shifter 1
AF—-n K-nrn
36-41 V68010-000130 BALL, steel 1 13/32n
Ry U7HA RF-—
36-42 1421-209-0070-0| STAY, back shifter 1
IHE Kt M8 x 20
36-43 1416-209-0050-0| BOLT 2 (9T)
’ S.w
36-44 V40116-000800 WASHER, spring 2 M8
Ty
36-45 V59013-094000 WIRE 2 0.9 x400
T oot
36-46 V59013-090900 WIRE 1 0.9 x90

87



SERVICE MEMO

....................................................................................................................................
.........................................................................................
..................................................................................................



No.37 VY — ZoXN Nty
Fig.37 REAR AXLE HOUSING

89



No-3/7

BHES| ME&—F ) ’ % B 8 ® i %

Ref No. Parts Code Name Q'ty Standard Remarks
V¥— TFTran ~yovs

37-1 1414-306-0010-0 | HOUSING, rear axle 2
N Yy RyFv

37- 2 1414-306-0020-0 | PACKING, housing 2
Fo b

37- 3 V30026-001200 NUT 18 Ml12
S .W

37- 4 V40116-001200 | WASHER, spring 18 Ml2
A2 T (M12)

37~ 5 1427-201-0160-0| CAP (M12) 4
TIraAr V=N (AEN

37- 6 1414-306-0030-0| METAL, axle seal 2
Y AEA AyFy

37- 1 1414-306-0040-0 | PACKING, seal metal 2
vovER v-n )

37- 8 1412-307-0040-0| SEAL 2 AQ2894FE
aHE Kwrt

37- 9 V20126-080200 BOLT 8 M8 x 20
S.W

37-10 V40116-000800 WASHER, spring 8 M8
RA4r Ty T c

37-11 1430-307-0010-0| SHAFT, wheel 2 ﬂﬂfﬁﬁﬁ

Choice

e I 2

37-11-1 1430-307-0020-0 | SHAFT, wheel 2
R.B.B

37-12 V60011-062090 BEARING, radial ball 2 6209
Arzy7 Yrr7 (H)(85)

37-13 1414-201-0140-0 | RING (H) (85), stop 2 85 ¢
R.B.B

37-14 V60011-062100 BEARING, radial ball 2 6210
R4 —n Fx— (50)

37-15 1430-307-0030-0| GEAR (50T), wheel 2
kAN VT XTYWrS hF-

37-16 1404-307-0020-0| COLLAR, wheel shaft bearing 2
Srns THTE Fob M40 P=1.5

37-17 V67020-000800 NUT, adaptor 2 ANO8
Yooy THETE ToVt M40

37-18 V67140-000800 WASHER, adaptor 2 AWO08
oxai Kartbk (2va)

37-19 V25126-120320 BOLT, stud 4 Ml2 x 32

90



91

No.38 T 77L> vl 44—
Fig.38 DIFFERENTIAL GEAR




No.38

RHES mea-F 8 % BME| B % %
Ref No. Parts Code Name Q'ty Standard Remarks
¥347 ¥¥— (F) SET
38-1 1421-024-2000-0| DRIVE GEAR (F) SET 1
F7 s#-x (L)
38- 2 1421-301-0070-0| CASE (L.H. )diff 1
F7 -z R)
38- 3 1421-301-0080-0| CASE (R, H. ), diff 1
F7 KEalr (M8)
38- 4 1421-301-0090-0| BOLT(MS8), diff 6
=7 VA PHE
38~ 5 1414-331-0050-0| WASHER, lock 4
27y ¥y (W)
38- 6 V58014-080280 PIN (W), spring 2 $8 x 28
=t R332+ H7-
38- 17 1427-301-0050-0| COLLAR, pinion thrust 4
#5~ (43X58X1)
38- 8 1421-301-0120-0 COLLAR (43x58x1 ), thrust 1
F7 ¥=3%r v+7}F (A)
38- 9 1421-301-0130-0| SHAFT (A), diff pinion 1
F7 =¥ v+Z7F+ (B)
38-10 1421-301-0140-0] SHAFT (B), diff pinion 2
FI7 ¥=F¥ Y47 haf-—
38-11 1425-431-0210-0| HOLDER, diff pinion shaft 1
F7 E=F4>r (11)
38-12 1425-431-0150-0| PINION (11T), diff 4
~pn (20 )S )
38-13 1421-301-0110-0 GEAR (ZOT) (L.H.), bevel 1
| ==A F¥- (20)(R)
38-14 1419-331-0022-0] GEAR (20T) (R.H.), bevel 1
k4 E=x> (10)(L)
38.15 1430-301-0010-0| PINION (10T) (L.H,), wheel 1
A A K=z (10)(R)
38-16 1430-301-0020-0| PINION (10T), (R.H,), wheel 1
F7u22 25u.F
38-17 1419-331-0041-0| CLUTCH, diff-lock 1
F7 - Aga (L)
38-18 1430-201-0070-0| METAL (L.H,), d_iff case 1
F7 -2 pEnr (R)
38-19 1430-201-0080-0{ METAL (R.H.,), diff case 1
F7 -2 AAn va (A)
38-20 1414-201-0090-0| SHIM (A), diff case metal 8 t=0.2
F7 &—-=x AEr vau (B)
38-21 1414-201-0100-0| SHIM (B), diff case metal 4 t=0.1
0V >2 (147)
38.22 1414-201-0120-0] O-RING (147) 2
QYy>rrsr
38-23 V72110-311000 O-RING 2 G100
IHA Krb
38-24 V20126-080250 BOLT 6 M8 X 25
S . W
38-25 V40116-000800 WASHER, spring 8 M8
IHF Fob
38-26 V30326-000800 NUT . 2 M8
R.B.B
38-27 V60011-060110 BEARING, radial ball 2 6011
R.B.B
38-28 V60011-063060 BEARING, radial ball 2 6306
CHA VAT (TF)
38-29 V70514-007200 RING, snap (C-type) 2 T2
V=n T wa
38-39 1414-301-0070-0| BUSHING, seal 2
FAr v—n AFE2685H0
38-31 1414-301-0080-0| SEAL, oil 2 (TC457212)

02



93

B~
—

16

;

’ 18,
'Ké\

~
]

=
O,
Q

PO
& —

No.39
Fig.39

2597 LU Tv—F AT AL
STEP and BRAKE SYSTEM




Neg.3¢

RHES) &K —F & 24 B8 38 % i ] -1
Ref No. Parts Code Name Q'ty Standard Remarks
Jv—-% ~gar SET
39-0-1 1421-031-2000-0| BRAKE PEDAL SET 1
Fv—-% v+z71+ COMP
39- 1 1421-312-1000-0( , BRAKE SHAFT COMP, 1
- F oOMP
39. 2 1421-312-2000-0{ . BRA.KE PEDAL (L H. )COMP 1
7,v4 (26X35%1)
39- 3 1421-312-0020-0) WASHER (26 x 35 x1) AR
897/
39- 4 V72010-350250 -RING 2 P25
FETY) T v
39- 5 V51116-080500 PIN, taper 1 #8 x50
Tu—F ~NFn R) OMP
39- 6 1415-312-3000-0| BRAKE PEDAL (R,H, ) COMP, 1
) ZY)&rR =a97a (BAg)
39- 17 V76340-000000 NIPPLE (B-type), grease 1 PT 1/8
CHE AT (¥2)
39- 8 V70414-002500 | RING, snap (C-type) 1 25
i 7#4=42 (R) COMP
39- 9 1415-312-6000-0/ YOKE (R.H.) COMP. 2
744 ¥r (B)
39-.10 1404-312-0050-0{ PIN (B), yoke 2
Fi=n FHF
39-11 V41316-000800 WASHER 2 MB( 3R)
vy e
39-12 V50015-200180 PIN, cotter 2 $2 x18
Zv—-% mBos}F COMP
39-.13 1421-312-3000-0] BRAKE ROD COMP, 2
Fzb (3¥ax)
39-14 V30226-000800 NUT 2 M8
Fob (3¥a eFYZY)
39-15 1401-122-0050-0] NUT (ANTI CLOCKWISE) 2 M8
74=42 (L) COMP
39-16 1415-312-5000-0| YOKE (L.H,) COMP, 2
74=4 ¥r (A)
39-17 1404-312-0060-0{ PIN (A), yoke 2
. FIwA FHR
39-18 V41316-000800 WASHER 2 M8
oy ¥r f
39-19 V50015-200180 PIN, cotter 2 $2x 18
ey FTr—F% aFTYrys
39-20 1403-312-0030-0/ SPRING, parking brake 2
Ny R}yl
39.21 1421-312-0011-0| STOPPER, parking 1
IHE Knt
39-22 V20126-080200 BOLT 1 M8 X 20
+ v b
39-23 V30026-000800 NUT 1 M8
Fr¥esry RFTYrgy (53)
39-24 1414-312-0020-0f SPRING (53), tension 1
T HA Hab
39-25 V20126-080160 BOLT 1 M8 X 16-
AF7»7 (L)
39-26 1430-616-0010-0f STEP (L.H.) 1
AFv7 (R)
39-27 1421-616-0020-0| STEP (R,.H.) 1
IHE FKrt
39-28 V20126-080160 BOLT 4 M8 x 16
S . W
39-29 V40116-000800 WASHER, spring 4 M8

94



95

No.40 7L —%
Fig.40 BRAKE




Ne 40

RHES| H&LI3I—F & % mEH| AR % ] E
Ref No. Parts Code Name Q'ty Standard Remarks
Tv—F% VM4
40- 1 1430-310-0010-0| DRUM, brake 2
ML Tovy
40- 2 1419-310-0020-0| WASHER, drum 2
IHE Kl
40- 3 V201246-120300 BOLT 2 M12X30(9T)
S. W
40- 4 V40116-001200 WASHER 2 M12
2y7 DUyvyx
40- 5 1419-310-0030-0] WASHER, lock 2
Jv—-% va-— COMP
40- 6 1430-310-2000-0| BRAKE SHOE COMP. 4 BIRER
Juv—#% Ya-—- COMP Choice
40-6-1 1430-310-2100-0] BRAKE SHOE COMP, 4
Fv—-% #H.<— (L) COMP
40- 17 1430-310-2200-0/ BRAKE COVER (L.H,) COMP, 1
v—% w#n-i— (R) COMP
40- 8 1430-310-2300-0| BRAKE COVER (R.H.) COMP. 1
Juv—% Hau rr COMP
40- 9 1430-310-2400-0] BRAKE CAM PIN COMP, 2
oVrrs
40-10 V72010-240160 O-RING 2 P16
CHA +2AD (¥7)
40-11 V70414-002000 RING, snap (C-type) 2 20
s)lx =u7nrn
0-12 V76440-000000 NIPPLE, grease 2 C-PT 1/8
Frvary KTV (46)
40-13 1414-310-0030-0| SPRING (46), tension 4
vy T2
40-14 1326-706-0020-0| PLUG, d ain 2 PT1/8
aIHE KA b M8 X 25
40-15 V20146-080250 BOLT 4 {(9T)
S.w
40-16 V40116-000800 WASHER, spring 8 M8
aHE Fot
40-17 V30346-000800 NUT 4 M8 (9T)
Tr—F pi— Ay
40-18 1430-310-0020-0| PACKING, brake cover 2

96



97

No.41
Fig.41

nAraYyyo X7 A
HYDRAULIC SYSTEM




RHES) K31 —F f # M| A % i1 -1
Ref No. Parts Code Name Q'ty Standard Remarks
YL -2
41- 1 1421 -505-0010-0| CASE, cylinder 1
a s Karb M10 X35
41- 2 V20146-100350 BOLT 7 (9T)
aHpFEg Kt M10 X 45
41- 3 V20146-100450 BOLT 1 (9T)
aHE Kat M10 X70
41- 4 V20146-100700 BOLT 1 (9T)
aHE WAb M10 x 137
41~ 5 V20146-101370 BOLT 1 (9T)
IwA FHE
41~ 6 V41316-001000 WASHER 1 M1l0
S.w
41- 7 V40116-001000 WASHER, spring 10 M10
Vv F37
41- 8 1427-201-0070-0| PLUG, drain 1
s—n o7+ (M16)
41- 9 1427-201-0080-0f WASHER (M16), seal 1
FY -y 4T
41-10 1415-501-0030-0| PIPE, breather 1 Tx11x420
vy s
41 -11 1421-507-0011-0| CYLINDER 1
[ 4
41-12 V72011-240140 O-RING 1 Pl4
~4ay Er (A)
41-13 V52010-140200 PIN (A) 2 gl4 x20
aHp Kart Ml4 X38
41-14 V20146-140380 BOLT 2 (97T)
aHE Krt M1l4 %55
41-15 V20146-140550 BOLT 2 (9T)
S.W .
41-16 V40116-001400 WASHER, spring 4 Ml4
vX: 7357
41-17 Vv78010-000020 PLUG 1 PT 1/8
EXb
41-18 1421-507-0021-0f PISTON 1
oz
41-19 V72010-570550 O-RING 1 P55
Ryy To7 Vo
41-20 1416-501-0110-0] RING, back-up 1 P55H
I
41 -21 1421-507-0030-0| ROD 1
avitm—n a7 ASSY
4] -22 1421-507-2000-0f CONTROL VALVE ASS'Y 1
aHgE Erh
41-23 Vv20126-080600 BOLT 4 M8 x 60
S.w
41 -24 V40116-000800 WASHER, spring 4 M8
onNrs
41-25 V72011-240120 O-RING 3 P12
Y+ oy Hi-
41 -26 1416-505-0030-0| COVER, sub control 1
oYx>»z
41-27 V72011-240140 O-RING 3 Pl4
I HE Krb
4]1-28 Vv20126-080200 BOLT 2 M8 x 20
IH A Kb
41-29 V20126-080250 BOLT 1 M8 X 25
S.W
41-30 V40116-000800 WASHER, spring 3 M8
z2@— WA-r Fzz7 =<r ASSY
41 -31 1421-507-2100-0| RETURN CHECK VALVE ASS'Y 1
[
41-32 V72011-240160 o O-RING 1 Pl6
oVrr
41-33 v72011-240220 « O-RING 1 P22
w754 <7 ASSY
41 -34 1421-507-2200-0/ SAFETY VALVE ASS'Y 1
oyrzr
41-35 V72011-240160 s O-RING 1 Plé6
TIxAF z2 Va2
4] -36 1421-507-0041-0| SCREW, adjust 1
oVxrr
41-37 V72010-240100 O-RING 1 Pl0
oYrrs
41 -38 V72011-190070 O-RING 1 P7

98



= ' %

RUES &K I—F M\ = 1% i E23
Ref No. Parts Code Name Q'ty Standard Remarks
X2V a ABn
41-39 1421-507-0052-0} METAL, screw 1
2,9 =-27 (A)
41-40 1424-903-0051-0| MARK (A), lock 1
AIYa AAn Ry
41-41 1421-507-0060-0| PACKING, screw metal 1
aFEr Eab
41-42 V20126-080200 BOLT 2 M8 x 20
S .w
41-43 V40116-000800 WASHER, spring 2 M8
TZrA b ~vpn
41-44 1421-507-0180-0| HANDLE, adjust 1
27Ny ¥y (W)
41-45 V58014-030160 PIN (W), spring 1 #3x 16
Ivba—-nA ve7z+ COMP
41-46 1421-507-2400-0| CONTROL SHAFT COMP, 1
oYxrrs
41-47 V72011-240120 O-RING 1 P12
Z byl
41-48 1421 -507-0070-0] STOPPER 1
aIHE Krb
41-49 V20126-080160 BOLT 1 M8 x 16
S.w
41-50 V40116-000800 WASHER, spring 1 M8
Zyva FT—a
41-51 1421-507-0080-0} ARM, push 1
E#xz + 29
41-52 V71014-000400 RING, snap (E-type) 2 4
FI=wn HFHR
41-53 V41316-000600 WASHER 4 M6
Zt—-F +Sy2 T~au COMP
41-54 1421-507-2500-0| FEED BACK ARM COMP, 1
’ E#Z +aD
41-55 V71014-000600 RING, snap (E-type) 1 6
I £ O S
41-56 1421-507-0090-0| GUIDE, lever 1
H T~ (9X14x77)
41-57 1421-507-0110-0f COLLAR (9X14x77) 1
75— (9X14XB7)
41-58 1421-507-0120-0| COLLAR (9 x14 x 87) 2
IHE Kart
41-59 V20126-080920 BOLT 1 M8 x 92
I HE Kb
41-60 V20126-081020 BOLT 2 M8 x 102
S.w
41-61 V40116-000800 WASHER, spring 3 M8
avba—-n vi- COMP
41-62 1421-507-2600-0| CONTROL LEVER COMP, 1
27Ny Ly (W)
41-63 V58014-050180 PIN (W), spring 1 #5x 18
T s
41-64 V59013-090900 WIRE 1 0.9 x90
A=y
41-65 1421-507-0130-0| LINING 2
T vy (6X24X%2)
41-66 1421-507-0140-0| WASHER (6x 24 x 2) 1
Fryve A7)y (26)
41-67 1421-507-0150-0| SPRING (26), pressure 1
b
41-¢8 V20026-060400 BOLT 1 Mé X 40
Fal R
41-69 V30226-000600 NUT 1 M (3#)
voi—- =FY
41-70 1415-505-0150-0| GRIP, lever 1
Voei— o b Kl e
41-71 142]1-507-0160-0| BOLT, lever set 2
A7 - (9X14%X8)
41-72 1421-507-0170-0| COLLAR (9 X 14 x8) 2
Fsv Fout
41-73 V37016-000800 NUT, wing 1 M8 (1)
S. W
41-74 V40116-000800 WASHER, spring 2 M8
>z b
41-75 V30026-000800 NUT 1 M8
FAn Ry RyF
41-76 1414-501-0030-0] PACKING, oil pan 2




No.41

RUuES

Bs,ma—F an % 1 b:) % il £
Ref No. Parts Code Name Q'ty Standard Remarks
A4 S
41-77 1421-501-0030-0} OIL PAN 1
FTN=% =5Fn (30)
41-78 1421-207-0030-0| NIPPLE (30),breather 1
<& Fuva (40X45X37)
41-79 1414-501-0090-0| BUSH (40 x 45 x 37) 1
=% T, (35X40X35)
41-80 1414-501-0100-0| BUSH (35 x40 X35) 1
Fava ¥ry7
4]1-81 1414-501-0080-0 CAP, oil filler 1
Fava gy Fxry7 SoFr
41-82 1404-201-0180-0| PACKING, cap 1

100



No.42 A Fal)vyo Yzp 7—LA
Fig.42 HYDRAULIC LIFT ARM

101



. %

42-14

1421-506-2000-0

Y7+ 257 COMP
LIFT CRANK COMP,

RHES MHKHI—F 53} %
Ref No. Parts Code ' Name Standard
aHEr Krb
42- 1 1403-209-0060-0 | BOLT M8 X 20
Foky
42- 2 V59013-122500 WIRE 1.2x 250
7 e Y47}
42- 3 1421-506-0010-0 | SHAFT, lift
A4 v-nr AE2048K0
42- 4 V74413-548080 SEAL, oil (T C35488)
CHA +47 (97)
42- 5 V70414-003500 RING, snap (C-type) 35
Y7+ T-a ’
42- 6 1419-502-0020-0 | ARM, lift
ATy ¥y (W)
42- 17 V58014-080500 PIN (W), spring 48 % 50
V7 FT-su Er
42- 8 1414-502-0080-0 | PIN, lift arm
aHA wrhy Krtb M8 x 25
42- 9 1404-502-0130-0| BOLT S$=25
> b (3 ~a)
42-10 V30226 -000800 NUT M8 ( 3#)
)yvy ¥r (#4) ASSY
42-11 1402-500-9010-0 | LINK PIN (LARGE) ASS'Y
H$rvay T4NA
42-12 1414-503-0050-0| FILTER, suction
T 4NAR V=N
42-13 1414-503-0060-0 | SEAL, filter




No.43 M FaOYwo gLy
Fig.43 HYDRAULIC PIPING

103



[A RS The 44

BHES &3 —F & # | R 1% % %

Ref No. Parts Code Name Q'ty Standard Remarks
F¥— Hr7

43- 1 1421 -503-0040-0] GEAR PUMP UNIT 1 GP 1/15C
2754 wAa (25)

43- 2 1404-503-0080-0] BOSS (25), spline 1
Ey— HyFhA TV

43- 3 1404-503-0090-0f WASHER, gear pump stop 1
afE Fot

43- 4 V30326-000800 NUT 1 M8
onxrs

43- 5 Vv72011-240200 O-RING 1 P20
wat

43- 6 V20026-060300 BOLT 4 M6 X 30
S.w

43- 7 V40116-000600 WASHER, spring 4 Méb
Y vasr 47 COMP

43- 8 1421-503-1000-0f SUCTION PIPE COMP. 1
[

43- 9 V72011-240200 O-RING 1 P20
Lo

43-10 V20026-060300 BOLT 4 M6 X 30
S.w

43-11 V40116-000600 WASHER, spring 8 Mb
= b

43-12 V20026-060160 BOLT 4 Méx 16
Fiwn YHF

43-13 V41316-000600 WASHER 4 Mé
k== s} COMP

43-14 142]1-503-3000-0f HOSE BAND COMP, 1
sH47 735v7 (B)

43-15 1416-506-0040-0| CLAMP (B), pipe 1
7 R oy TR Y

43-16 V11116-800160 SCREW 2 M8 X 16
S.w

43-17 V40116-000800 WASHER, spring 2 M8

I=r YHE

43-18 V41316-000600 WASHER 1 M6
Y.y 47 COMP

43-19 1421-508-2000-0| DELIVERY PIPE COMP, 1
aHE Kb

43-20 Vv20126-080250 BOLT 2 MBx 25
S.w

43-21 V40116-000800 WASHER, spring 2 M8
oVxrs

43-.22 V72011-240140 O-RING 1 Pl4
Zory FxvY =-7

43-23 1425-909-0010-0f MARK, front change 1

104



Nodd4 7% L0 >—F}
Fig.44 FENDER and SEAT

105



No.44

RHES| LK/ IA—F T # By R’ 1% i %
Ref No.| Parts Code Name Q'ty Standard Remarks
ZJxv# (L) OMP
44- 1 1421 -606-3000-1 FENDER (L.H, ) COMP 1
7x»g (R) COMP
44. 2 1421 -606-4000-1 FENDER (R.H. ) COMP 1
By7 =-=7
44- 3 1421-903-0130-0 MARK diff lock 1
NFAT T=-Usry =-—2
44- 4 1421-903-0110-0 | MARK, drive caution 1
afa Kat
44- 5 V20126-080200 BOLT 8 MB X 20
S.-w
44- 6 V40116-000800 WASHER, spring 16 M8
FIi=wn FHR
44- 7 V41316-000800 WASHER 8 M8
F 2 b
44- 8 V30026-000800 NUT 16 M8
s+ Zv-+ (L) COMP
44- 9 1421-606-1000-0 | SET PLATE (L H. ) COMP, 1
b+ Jv-t+ (R) COMP
44-10 1421-606-2000-0 | SET PLATE (R H. ) COMP, 1
TJoy
44-11 1405-131-0040-0 | WASHER 4
7 yvary Tiu
44-12 1405-131-0050-0 | RUBBER, cushion 4
Fo b
4-13 V30026-001200 "NUT 4 Ml2
Fo b (3va)
44-14 V30226-001200 NUT 4 Ml2z ( 3%8)
IHFE Kat
44-15 V20126-080160 BOLT 2 M8 X 16
Fo b
44-16 V}OOZG-OOOBOO NUT 2 M8
S.W
44.17 V40116-000800 WASHER, spring 2 M8
N FrsT
44-18 1421-606-0020-0 | CATCHER, hand 2
o oo Yy HHFE
44-19 3560-201-0150-0} WASHER 4
IHE Eart
44-20 V20126-080200 BOLT 4 MB x 20
S.W
44-21 V40116-000800 WASHER, spring 4 M8
-+ ASSY
44-0-1 1421-600-0510-0 | SEAT ASS'Y 1
=t (A)
44.22 1421-611-0010-0| « SEAT (A) 1
-+ (B)
44-23 1421-611-0020-01 o SEAT (B) 1
Zv—t+ (A)
14-24 1421-611-0030-0| o PLATE (A) 1
KAt
44-25 V20026-060200 « BOLT 2 M6 % 20
A b
44-26 v20026-060300 « BOLT 2 Mé6 X 30
S.w
44-27 V40116-000600 s WASHER, spring 4 Mb
Fiwr FHRE
44-28 V41316-000600 « WASHER 4 M6
7 yvary T4
44-29 1423-621-0180-0 | RUBBER, cushion 8
IHE Kt
44-30 V20126-080300 BOLT 4 M8 X 30
R a9y -3 COMP
44-31 _1421-607-2001-0 TOOL BOX COMP, 1
aIaHE KErt
44-32 V20126-080160 BOLT 2 M8 x16
F v b
44-33 V30026-000800 NUT 2 M8
S.w
44-34 Vv40116-000800 WASHER, spring 2 M8
TxvE RF -
44-35 1421-607-0011-0| STAY, fender 1
-+ 73rsb+ (A) COMP
44-36 1421-612-2000-0 | SEAT BRACKT (A) COMP. 1
EF N
44-37 V20126-080160 BOLT 4 M8 X 16

106



N O Spaf

RuES| Hama-—F & P ms| 5 # s %

Ref No. Parts Code Name Q'ty Standard Remarks
S.w

44-38 V40116-000800 WASHER, spring 4 M8
=t 5435+ (B) COMP

44-39 1421-612-2100-0| SEAT BRACKET (B) COMP. 1
IHE FEnrp

44-40 V20126-100200 BOLT 2 M10 x 20
S . W

44-4]1 V40116-001000 WASHER, spring 2 M10
Ko Ta (A)

44-42 1414-632-0050-0f RUBBER (A) 2
7 vvav T4

44-43 1421-611-0040-0 RUBBER, cushion 2
Y-t bYvs €

44-44 3737-154~0020-0; PIN, seat setting 1
wkRAAIY ~¥—-

44-45 1305-241-0010-0( PIN, hair 1
KoV ary =—-2

44-46 1421-902-0010-0( MARK, position 1
2TV T—ar =

44-47 1421-902-0020-0| MARK, hydraulic caution 1

107



SERVICE MEMO

.............................................................................................................................................
.............................................................................................................................................
..............................................................................................................................................



Fig.45 REAR WHEEL

109



NO.42

RHEES| MHa—F & = ﬂil'ﬁ o) % L1 e
Ref No. Parts Code Name Q'ty Standard Remarks
24 % 8.3/8-22
45- 1 v88844-083220 TIRE 2 -4PR
Fa-2
45- 2 V88900-008220 TUBE 2 8.3/8-22
F4t AT F4yT JIS D4212
45- 3 V99900-000010 CAP, tire choke valve 2 A-type
W7-22 &4r Y2 COMP
45- 4 1421-317-1000-1| W7-22 WHEEL RIM COMP, 2
IHE HKat Ml6 X 30
45- 5 V20146-160300 BOLT 12 (9T)
S.W
45- 6 V40116-001600 WASHER, spring 12 Mlé
Y¥- sk4nr vz4F+ SET
45-0-1 | 1423-092-2100-0( REAR WHEEL WEIGHT SET 1
V)x¥— k4r x4t (A)
45- 7 | 1404-922-0040-0| + WEIGHT (A), rear wheel 2 *
Y¥—- k4r Hx4b+ (B)
45- 8 1404-922-0050-0 + WEIGHT (B), rear wheel 4 *
Y¥- x4t FYvs Kab COMP
45- 9 1404-922-1000-0 « REAR WEIGHT SET BOLT COMP. 8 *
V¥— kAr Oz4F #F-
45-10 1404-922-0060-0| o COLLAR, rear wheel weight 16 *
45-11 | V40116-001600 | « WASHER, spring 16 | Mmie *
Fal
45-12 V30026-001600 * NUT 16 Mlé *

110



Nod46 ILZLFVAIL SXFLH
Fig.46 ELECTRICAL SYSTEM

111



LA L 4 4

REES| &3 —F AR £ B ¥ ;5] 4 V] %
Ref No. Parts Code Name Q'ty Standard Remarks
— 2
46- 1 1416-621-0440-0| HORN 1
K b
46- 2 V20026-060120 BOLT 2 Méx 12
S.wW
46- 3 V40116-000600 WASHER, spring 2 Mé
TO— A—2%2 ASSY
46- 4 1421-600-0531-0| HOUR METER ASS'Y 1
FY sy Ak
46- 5 1421-621-0040-0| o WASHER 1
EaE R M5
46- 6 V30026-000500 o« NUT 2 P=0.8
sS.w
46- 7 V40116-000500 « WASHER, spring 2 M5
A=2 H-Tn
46- 8 1421-621-0060-0| CABLE, meter 1 675
RE=4 24 3 F
46- 9 1416-621-0020-0| SWITCH, starter 1
- 24vF ASSY
46-10 1407-600-0520-0] KEY SWITCH ASS'Y 1
#—
46-11 4107-621-0120-0| + KEY 2
Tova KLY AL 9F
46-12 1402-621-0130-0| SWITCH, push button 1
7279 vV+y ==y}
46-13 1403-621-0120-0| FLASHER UNIT 1
B
46-14 V20026-060160 BOLT 1 Méx 16
S.w
46-15 V40116-000600 WASHER, spring 1 M6
voie X4 o F
46-16 1403-621-0130-0| SWITCH, lever 1
~z2FV 57 ASSY
46-17 1421-600-0580-0| HEAD LAMP ASS'Y 2
Az
46-18 1421 -621-0240-0] o BULB 2 lZV-25/25
afA Krt
46-19 V20126-100200 BOLT 4 M10 x 20
S.w
46-20 V40116-001000 WASHER, spring 4 M10
J4% -z (M1) RNEA~RE— 4
46-21 1421-621-0130-0| HARNESS (No, 1), wire 1 Panel ~ Starter
N R (/’52) REN~T 2K
46-22 1421-621-0140-0 HARNESS (No,2), wire 1 Panel~ Fender
SN— R R ("’aa) F—R4 g F~~z FF4}
46-23 1421-621-0150-0 HARNESS (No. 3), wire 1 Key switch ~ Head light
iz (A64) ~s M4+ A
46-24 1421-621-0160-0 HARNESS (No., 4), wire 1 For head light
4X =% = (/las) €774 24 s7H
46-25 1421-621-0170-0 HARNESS (No, 5), wire 1 For safety switch
U4Y o~—Fx (456) F— A yF~k-—
46-26 1421-621-0180-0 | HARNESS (No. 6), wire 1 Key switch~Horn
s=ghx (MT) RF—F~r—F TIFA
46-27 1421-621-0190-0 HARNESS( 0.7), wire 1 Starter ~ Heater signal
o~ (M8 ) Af—F~Y L= 249 7F
46-28 1421-621-0200-0 HARNESS No 8), wire 1 Starter ~ Relay switch
TAx »~—F & (N 9) h—= FES~k—
46-29 1421-621-0210-0 | HARNESS (No,9), wire 1 Horn button~ Horn
o~ V4 vH FrT~04H
46-30 1421-621-0220-0 HARNESSTNO fO w1re 2 Winker lamp~ Winker
74Ax s (140)
46-31 1376-402-0030-0 | BAND, wire 3
A4y N=FRR FFviS (VE)
46-32 3737-172-0090-0( CLAMP (LOWER), main harness 2
75x X ARy
46-33 V11116-600120 SCREW 2 M6 x 12
S.w
46-34 V40116-000600 WASHER, spring 2 Mb
Fo b
46-35 V30026-000600 NUT 2 Mé
FA—3Fn AHsi- (L14-7)
46-36 1415-621-0160-0] COVER (L14-7), terminal 1
-3$4nr HA—- (L20-13)
46-37 1415-621-0170-0 | COVER (L20- 13), terminal 1
74% S F (170)
46-38 1421-621-0380-0 | BAND (170), wire 2

112



LA L by 4 5

REES| &I —F & % By B % & =z
Ref No. Parts Code Name Q'ty Standard Remarks
FrJy V- PFPer FAHR
46-39 1317-621-0020-0( CLAMP 3
Xb+tv»7 Y4% ASSY
46-40 1421-600-0541-0| STOP WIRE ASS'Y 1
/7
46-41 1421-621-0081-0( , KNOB 1
Fz b M5
46-42 V30026-000500 . NUT 1 P=0.8
+v b (M14)
46-43 1421-621-0070-0] , NUT (M14) 1 Ml4
79 Er
46-44 V50015-160100 PIN, cotter 1 #1.6X%10
FIwAYFHE
46-45 V41316-000500 WASHER 1 M5
S4By + 7 (A) ASSY F4r 57F
46-46 1421-600-0550-0 | PILOT LAMP (A) ASS'Y 1 For oil lamp
vox b <)
46-47 1419-621-0150-0| , LENS 1 Red
7%
46-48 1419-621-0160-0| , WASHER 1
HAxs o b
46-49 1419-621-0170-0{ , GASKET 1
Ry
46-50 1403-621-0310-0}f , BULB 1 12vy-3w
A4my b 57 (B) ASSY Fr+-Y 578
46-51 1421-600-0560-0| PILOT LAMP (B) ASS'Y 1 For charge lamp
=X e
46-52 1419-621-0150-0| , LENS 1 Red
VARV 4
46-53 1419-621-0160-0] , WASHER 1
H=xo b
46-54 1419-621-0170-0| , GASKET 1
Anz
46-55 1415-621-0100-0} , BULB 1 6V-3W
Ao~ Sv7 (C) ASSY
46-56 1421-600-0570-0 | PILOT LAMP (C) ASs'Y 1
VX binz)
46-57 1419-621-0150-0| , LENS 1 Red
A
46-58 1419-621-0160-0 ) , WASHER 1
HATr b
46-59 1419-621-0170-0| , GASKET 1
R 4
46-60 1403-621-0310-0| , BULB 1 12v-3w
R 2
46-61 1416-621-0050-0 | SWITCH, relay 1
For (3v=2)
46-62 V30226-000800 NUT 2 M8 (3#)
S.w
46-63 V40116-000800 WASHER, spring 2 M8
Fr b
46-64 V20026-060160 BOLT 2 M6 x 16
Fv b
46-65 V30026-000600 NUT 2 Méb
S .W
46-66 V40116-000600 WASHER, spring 2 Mé
FIwN FHR
46-67 V41316-000600 WASHER 2 Mb
757t A4vF ASSY
46-68 1416-600-0530-0| SAFETY SWITCH ASS'Y 1
7=
16-69 1416-621-0250-0{ , BOOT 1
7+ (M22)
46-70 1416-621-0260-0{ , NUT (M22) 1 M22
Y7vz 2 ASSY
46-71 1416-600-0570-0| REFLECTOR ASS'Y 2
T b LD
46-72 V30026-000500 « NUT 2 P=0.9
S.w
46-73 V40116-000500 . WASHER, spring 2 M5
| 94>»h 57 ASSY
46-74 1421-600-0590-0 | WINKER LAMP ASS'Y 2
vy X
46-75 1421-621-0280-0| , LENS 2
N x YHRE
46-76 V42116-000500 » WASHER, tooth 4 M5 (S B#E)

113



NO.4 O

REEBES| R —F & % mE| 8 % 1% %
Ref No.{ Parts Code “Name Q'ty Standard Remarks
Fz b
46-77 V30026-000500 e NUT 4 M5
XA A 44
46-78 1421-621-0300-0| o SCREW, tapping 4
SN
46-79 1421-621-0310-0] « BULB 2 12V-20wW
FIiwA FHhx
46-80 1421-621-0320-0| o WASHER 4
N=RR 25T
46-81 1421-621-0360-0| CLAMP, harness 3
Kat (M6X25)
46-82 1423-621-0190-0| BOLT (M6 x 25) 2
I/YE Fok
46-83 V32016-000600 NUT, slotted 2 Méb (178 &)
7)) ¥r
46-84 V50015-160150 PIN, cotter 2 g{l. 6x15
7 y¥ay Ta
46-85 1423-621-0180-0] RUBBER, cushion 4
7= WYY E KxIY HFHE
46-86 2701-101-0520-0| WASHER, pulley fitting 2
-2 57 ASSY
46-87 1423-600-0520-0| WORK LAMP ASS'Y 1 *
vz
46-88 1423-621-0050-0{ , LENS 1 *
Ry s
46-89 1423-621-0200-0| o BULB 1 *
vryX Ry
46-90 1423-621-0070-0( , PACKING, lens 1 *
I HA Knrt
46-91 V20126-080160 BOLT 1 M8 x 16 *
N
46-92 V30026-000800 NUT 1 M8 *
) Fiwr HHF
46-93 V41316-000800 WASHER 2 M8 *
S. W
46-94 V40116-000800 WASHER, spring 1 M8 *
TAx¥— -z (A11)
46-95 1421-621-0370-0| HARNESS (No.ll), wire 1 *
S—R2 227
46-96 1421-621~0360-0( CLAMP, harness 1 *
raryr (vav)
46-97 1404-621-0300-0| GROMMET (SMALL.) 1 +*
7-2 Sv7 =-2
46-98 1423-903-0070-0| MARK, work lamp 1 *
~n—FRx 2527 (F£4)
46-99 1426-621-0380-0| CLAMP, harness 1

114



(H 1) dureq 1ayupy

yo3mmg L19398

Yo3mmg Avjoy

No.d7 7A4YVY>ry 54¥v IS5 A
Fig.47 WIRING DIAGRAM

[y =
@ crcwn P Y2IIMGIINUT M Boﬂnw.w—uu_m HhLe VLo £L L —n
N EX YA 3 LS = 1aj1E3g
xun_mhﬁumnu k] f—§Y (H ...c_m:._nd peay
3 s) (g N @) kreq e
2 > MOTTa X METE M g N
moTRZ dpelg wy ong enig 48
Moy 1 q K] % i I .Em.ka |
I wPEIE ml B
< € L S 9 -
Soerg B o o - o
. W — n Ful
] o g e =3 2
%3 ot - B M ovta sm]| [ O) *®
o xih RS FT] o M
Ny L | -
;e 2(z 3
e ©
M..m 1eusyg 1ajE0 Y ' .m, W : xuMm
L— VAL f e F—A fo1g Morn yW‘ oM - 103B18U3 D)
3 ) I9ysery 4lL—ng M = =k
S |1é=mraiec 1 o
ﬁ...m L] T @ 0 2 2 & dqaerg
Sk ¥
% g a f‘l[@ ong
Y i
© IUM BT
=}
=
(1 “g) durey 2oyuIpm :»mmo S h “_v..
) crcwnta & 3 a m B
- ﬁm YIIIMG 21n8S91d (10 Xm )
N Ebperntngalk o &
&' nf|s3
© = o
usain MIEIF Uadin moral ,E...m.. ol &
' L
a e o L = < P
1eX P2y UM % o
¥ m
Limtg
p— P MOTPX 2
% Lo
H £ b
i - U2Itmg Aoy P2y Mmof[a X P3Y MOT3
S EE -t e 4
N8
SITM U931D gy [
i
23Ty M U9 In .
. uojIng uwIoK =1 (H"¥)
{ e A FHA Y duwerp pEIH
Oreer—ee—
&y
2IMM Py
1=
Py
3 asn g uwm
: y—=3 ¥

115



SERVICE MEMO

.............................................................................................................................................
...........................................................



Ny Tl ST A

Fig.48 BATTERY SYSTEM

No.48

117



No.48

REES| K/ —F & £ ﬂﬁ'ﬁ K fig %

Ref No. Parts Code Name Q'ty Standard Remarks
sy (N70Z) ASSY

48- 1 1421-600-0520-0| BATTERY (N7OZ) ASS'Y 1 N70Z

SyFY) Fao7
48- 2 1421-621-0010-0( , CAP, battery 6
PE

48- 3 1421-621-0020-0| , PACKING 6
SyFY) 4wt Tr-t

48- 4 1416-112-0010-0] PLATE, battery set 1
T ws b HFab

48- 5 1416-112-0020-0| BOLT, battery set 2
Fiwn HHF

48- 6 V41316-000600 WASHER 2 Mb
S . W

48- 7 V40116-000600 | WASHER, spring 2 | M6
e

48- 8 V30026-000600 NUT 4. M6
g5V 2ES 9T

48- 9 1415-621-0010-0( STRAP, gland 1 300
Ay FlY =T

48-10 1421-621-0330-0] CABLE, battery 1 900
F-3i+r Ho— (L50-14)

48-11 1402-621-0140-0| COVER (L50-14), terminal 1

118



No.49 XV —KALr P SXTFLA
Fig.49 THREE POINT SYSTEM

119



No.49

RHES| R —F & % M| B B & %
Ref No. Parts Code Name Q'ty Standard Remarks
AY = KA} S
49-0-1 14_21-051 -2002-0} THREE POINT SET 1 %
a7 Yrr #FR-}
49- 1 7963-611-2000-0| , LOWER LINK SUPOORT COMP. 1 *
aHgFg Katb Ml2 X 32
49- 2 V20146-120320 . BOLT 4 (9T) *
S. W
49- 3 VvV40116-001200 « WASHER, spring 4 Ml12 *
FIw FHR
49-~ 4 V41316-001200 « WASHER 4 Ml2 *
Yy €v SSY
49- 5 1402-500-9010-0} , LINK PIN (LAR.GE) ASS'Y 2 %
¥y (12X48)
49- 6 7963-611-0030-0| , PIN (12 x 48) 4 *
~¥Y- ¥r (12
49- 7 7957-405-0030-0| , PIN (12), hair 4 *
a7y Yvs2 COMP
49- 8 7963-611-2100-0| , LOWER LINK COMP. 2 *
Fz—¥ K
49- 9 7963-611-0010-0| , PIN, chain 2 *
F ok
49-10 V30026-001600 « NUT 2 M16 *
S.Ww
49-11 V40116-001600 . WASHER, spring 2 Mlé %
e Y»7 Fx>» COMP
49-12 7963-611-2200-0| , LOWER LINK CHAIN COMP. 2 *
b7 Yrz (L) COMP
49-13 1421-511-3000-0| , TOP LINK (LH) COMP, 1 *
b»7 Y2 (R) COMP
49-14 1421-511-4000-0)] , TOP LINK (R.H) COMP, 1 *
#—> s<y2r COMP
49-15 7963-617-2000-0| , TURN BUCKLE COMP, 1 *
v (19%x220)
49-16 7963-603-0010-0] , PIN (19 x 220) 1 *
Y>y ¥r (£4) ASSY
49-17 1402-500-9010-0| , LINK PIN (LARGE) ASS'Y 2 &
) >+ COMP
49-18 1402-511-6000-0f TOP LINK LOCK NUT COMP,. 1 *
F2vs Fxr (A) COMP
49-19 7963-611-2300-0| , CHECK CHAIN {A) COMP. 2 *
Fxwv2 Fxr (B) COMP
49-20 7963-611-2400-0f , CHECK CHAIN (B) COMP. 2 *
A—v Ry N
49-21 7963-611-0020-0| o BUCKLE, turn 2 *
+ov b
49-22 Vv30226-001600 . NUT 2 Ml6 (3%E) | ¥
Yyzr By} (L) COMP 0
49-23 7963-613-2101-0{ , LIFT ROD (L.H.) COMP, 1 *
€r (16X60)
49-24 7963-613-0050-0| , PIN (16 % 60) 2 *
*v Erag Av-—tr
49.25 1305-931-0030-0( , PIN, hair 2 *
Y7+ 7542+ 7x-27 COMP
49-26 7963-613-2000-0| , LIFT BRACKET FORK COMP, 2 *
¥ (19%84)
49-27 7963-613-0040-0| , PIN (19 X 84) 2 *
Yy ¥v (#£4) ASSY
49-28 1402-500-9010-0| , LINK PIN (LARGE) ASS'Y 2 *
Y7+ 74+—2 COMP
49-29 7963-613-2200-0{ , LIFT FORK COMP. 1 *
J)7+ @y (R) COMP
49-30 7963-613-2301-0| , LIFT ROD (R.H.) COMP. 1 *
vy (17%X32X2)
49-31 7963-613-0020-0| , WASHER (17 % 32 % 2) 1 *
TIV+REF PP
49-32 7963-613-0030-0| , HANDLE, adjust 1 *x
A7)y Er (W)
49-33 V58014-060360 . PIN (W), spring 1 g6 x 36 *
FTYrARr 27 V=
49-34 7963-613-0010-0{ , SCREW, adjust 1 *
)y m~viras JF
49-35 1302-726-0050-0| , TINE, rear wheel handle 1 DS
vYyr =9 0Fxr A7V 7
49-36 1302-726-0060-0( SPRING, lock 1 *
Y—-ap Hos— COMP
49-37 « SEALED COVER COMP. 1 *

7963-617-2100-0

120



No0.4Y

RHES L a-—-F &h % B8 3 % i %
Ref-No. Parts Code Name Q'ty Standard Remarks
IHA Krb
49-38 V20126-080160 BOLT - 4 M8 x16 *
S.wW
49-39 | V40116-000800 WASHER, spring 4 | M8 *
-7 (o-47)
49-40 7963-905-0040-0 MARK. ROTARY) 3 *
2=2 (J/4%)
49-41 7963-905-0056=0 MARK 3 *
Yo7 Yry Sya COMP
49-42 1403-511-5000-0 TOP LINK BUSHING COMP, 1 *
b7 Yy Er(prr) ASSY
49-43 1402-500-9040-0 TOP LINK PIN (SHOR’_I') ASS'Y 1 *

121



SERVICE MEMO

.............................................................................................................................................
emeeem-eeeareesemmamecmeceseccccteoe-oteaceAciervesasesmammsassmemAmeTTTeSecmerecemccesessomaaasesamevadnceaeasen I mcececeanancnenoreananmrna



No.so ‘y'_}l/
Fig.50 TOOLS

123



INQ.IJS

RMES| Mama—F ) # mu| | % i %
Ref No. Parts Code Name Q'ty Standard Remarks
Hys 2 RS+ (22)
50- 1 1421-906-~0010-0/ SPANNER (22) box 1
AHFvF 45° B
50- 2 1401-906-0050-00/ WRENCH 1 17 X19
Z/\
50- 3 V92055-240270 SPANNER 1 24 %27
ZRF
50- 4 V92055-190220 SPANNER 1 19 x22
Z3F
50- 5 V92055-130170 SPANNER 1 13x 17
. AP
50- 6 V92055-120140 SPANNER 1 12x 14
Z s34
50- 7 V92055-080100 SPANNER 1 8 X10
774 %
50- 8 V93625-001500 PLIERS 1 150
TR FIA % HER
50- 9 V94514-061000 DRIVER 1 No, 2
<4 FrA Fo 4 A= EY
50-10 V94114-061000 DRIVER 1 6x 100
4 x H-v
50-11 V95500-004000 GAUGE, tire 1 4 kg/cm? *
Y —-= #7 voi—3
50-12 1421-906-0020-0| PUMP, grease 1 100 cc
T v '
50-13 V96000-000010 OILER 1
18F>¥ =27y Y+ -% ASSY
50-0-1 1422-900-0510-0{ HYDRAULIC JACK ASS'Y 1
1.8V =27y YroF
50-14 1422-906-0010-0f o JACK 1.8 ton hydraulic 1
CaroF oS-
50-15 1422-906-0020-0| o, LEVER, jack 1
Yy TYavgv
50-16 1421-906-0030-0] BAG, license plate 1
E=-nr Fsao
50-17 BAG, vinyl 1 170 x 240 ity
vVAF*+27 X4 Fa04 77X
50-18 1415-903-0050-0| CARD, caution 1
Z XX Fap4 7K
50-19 1415-903-0060-0| CARD, caution 1
. IO vAAR Fav 4 X
50-20 1415-903-0072-0| CARD, caution 1
4v5—2 Y+r9s2 7F
50-21 1416-903-0090-0f CARD, intake shutter 1
*2YVA FaA4 TH
50-22 1415-903-0080-0( CARD, caution 1
D27vF ~Mbsr—2 ASSY
50-0-2 1415-900-0520-0| D-CLUTCH HIGH GAUGE ASS'Y 1 *
M LEA S
50-23 1415-911-0040-0| , SHAFT, pilot 1 *
A7)y Er (W)
50-24 V58014-060320 o PIN (W), spring 1 46 x 32 *
-Y Jv-}F COMP
50-25 1415-~911-3000-0{ GAUGE PLATE COMP. 1 *
Kz»2x SET
50-0-3 1426-091-2001-0f{ BOX SET 1 *
Ky22x COMP
50-26 1426-911-2001-0|  BOX COMP. 1 *
o~ A COMP
50-27 1426-911-2101-0]  HANDLE COMP. 1 *
~AY - Er( 912 )
50-28 7957-405-0030-0| o PIN (#12), hair 1 *
AAEFAY—- Er ASSY
50-29 1404-500-9040-0| , STABILIZER PIN ASS'Y 1 *
7Y Ysz 44 (250 ) ASSY
50-30 1421-911-200-0 PRESSURE GAUGE (250) ASS'Y 1 *
# <=
50-31 1421-911-0010-0f COVER 1 *
oYy»r€
50-32 V72011-240140 O-RING 3 *
aIHEKEA P
50-33 V20126-080350 BOLT 3 M8 x 35 *
S.W
50-34 V40116-000800 WASHER, spring 3 M8 *

124



s
s



BBf 53 F£7ART

HMW TS2202—LF =Y YR}
T

Hom RAT HEERHKEAXASH
A TREXCEHET 3
18 24 & % * i

Date of Issue: Jul., 1978

ISEKI TS2202-LF PARTS LIST

ISEKI AGRICULTURAL MACHINERY MFG. CO., LTD
3 Kioi-cho, Chiyodaku, Tokyo
















{H #Ba.—t SRSt St

=3 & * B

B % B £ &
¥ oE L | %O

it S ég%/a—
et d-mam
Eﬁﬁﬁ; "{Z/f’ —fﬁnu#

MERE LY s —HaE |
q’@%‘c} 't’./9 ﬁnnn%

LT ‘gt/f*’_ﬁunﬁ

Eiﬂﬁvﬁ vy -
i:ﬂ:ﬁ‘%tx?—
WY — e X3
MERE Y & —
it — v x i
MAE#Eat >y —
B #fYy — ¥ x 3§
FHEEESE Y -
Bl Y - xE
AW EE sy -
MY — € x &

ISEKI & CO.,LTD.

T102
T102

T060

T068
T989-24

T125
T523
T 790
T861-41

T068
T989-24
?izs
T523
T790

T861-41

RRAFTF R ERLEHHT 3
RERETAHE IZ%E.%#ET 3
*L'P%Fﬁtﬁ%lziit4 £M6—-1-—1
IR 5 £%K12— 5

EBHETEHRL — 2
FURERE 85X 7K I SR AT 536

R Bl I A\ T T BEET K A6602 -

PR EET 7 — 5
REAR T3 FLET3257

HRIR™ 5 &£¥12—5
HIBHTEEL - 2

ﬁli‘f’?%ﬁ%éﬁ XK TT SRR AT 484

8 T T T\ v F 48 6T A 48602
RTH#ET 7 — 5

PEAS T R ET 3257

B

TEL 03(265)9321

TEL 03(265)9321

TEL 011(231)3640

TEL 01262(2)3664
TEL 02232(4)1111
TEL 03(609)0311
TEL 07483(7)3831

TEL 0899(41)9111

TEL 0963(22)3301 -

TEL 01262(2)2664
TEL 02232(4)1111

TEL 03(609)0156

- TEL 07483(7)3831

TEL 0899(21)7878

TEL 0963(56)3109




